1ST PRINTING -.JL

DELUX TYPE CE

SERVICEMAN MANUAL

a8 * Before using this product, read this SERVICEMAN MANUAL
@. carefully to understand the contents herein stated.

* After reading this manual, be sure to keep it available nearby the

!MRTI product or elsewhere convenient for referring to it anytime when
' necessary.

SEGA ENTERPRISES, LTD.

MANUAL NO. 420 - 6410




BEFORE USING THE P RUDUCT,‘BESURETO READ THE FOLLOWING:

ensure thc saferusagelof the product, be s sure to read the followmg before usmg the product.” “The

following instructions are intended for the.users, operators and the personnel in charge of the opera- . e

-tion of the product. ; After carefully reading and sufficiently understanding the warning displays and
15, handle. lhc product appropriately. . Be sure to keep thls manual nearby the product_or

explanatlons whlch'requlre spec1él attentlon are énclosed with dual Tiries Depending on 'the_-.
hazardous _giegrccs, the terms of DANGER.,__ WARNING!, CAUTION!; etc, are used

Indicates that mishandling the - Indicates that mishandling the -

'roduct by dlsregardmg this p1c' . product by dlsregardmg ‘this cau-
aph w ' , non._wﬂl cause a slight haz_ardous ;

product by dlsrcgardmg ‘this dis-.
play can cause the -product's intrin- o
sic performance not to be. obtamcd 5 DRI

~For the safe'usage of the product, the followmg plctographs are used

dicates "HANDLE WITH CARE." . In order to protect the human 'body and equip-
‘ment, this display is attached to places where the Owner's Manual and or Serviceman =~

- Manual should be referred to

,,erform work in accordance with the instructions herein stated
“Instructions for work are explamcd by paymg attention to the aspcct of accident prevention.
ai]mg to perform work as per the instructions can cause accidents. ‘In the case ‘where only
0s¢ who have technical expertise should perform the work to avoid hazardous situation, the
instruction herein state that the serviceman should perform such work. -::

-Be sure. to_turn off] power hefore workmg on the machme.
'© prevent electnc shock, be sure to turn off power before starting the wor in which the -
orker touches the interior of the product. If the work is to be performed in the power-on
tatus the Instruction Man aI hcrem‘ aIWa s.states to that effect.:

‘ ' - When, mstallmg the product,,Connect the

Earth Terminal to the "accurately grounded indoor earth terminal” by using an earth wire.
Unless the product is grounded appropnately, the,user can be subject to electnc shock

perl’ormmgl recpair, etc for the. C :

: rih Le eaker. Using a power supply which is
agc.B aker | an use a fire hen




O Whén transportmg or reselling this product; be sure to attach thls manual to;
the product.

:In the case|where commerclally_ availabl _
nly the. contents. relatmg to. this product are. explamed herein;-Some: commercxali ;
' s functi Stated i Ihl




TABLE OF CONTENTS

BEFORE USING THE PRODUCT, BE SURE TO READ THE FOLLOWING:
TABLE OF CONTENTS
INTRODUCT ION OF THE SERVICEMAN MANUAL

1 .HANDLING PRECAUTIONS ..., . iiuirverrrmmrannnnnannnenans 1~2
2 .PRECAUTIONS CONCERNING INSTALLATION LOCATION ......... 3~4
3.0PERATION L. iiii i icrs v iavnrnnscnssnaacnnannarans 5~7
4 NAME OF PARTS .. ittt iiiiiiiinri s e e ieaniaranannannnns 8
5.ACCESSORIES ...ttt isas s snrinacannanansns 9 ~11
6 . ASSEMBLING AND PRECAUTIONS .. ......ciiiiiiiiiiriinanns 12~22
7 .PRECAUTIONS TO BE HEEDED WHEN MOVING THE MACHINE ..... 23~24
B.CONTENTS OF GAME ... . ciiien it i ittt eccraraananns 25~27
9 .EXPLANATION OF TEST AND DATA DISPLAY ......coevvevanns 28~48
9-1 SWITCH UNIT AND COIN METER ... .ceeerniariicninnns 29
9-2 TEST MODE +.uvivreriarninssncaaernnsonnasacannnns 30
9-3 MEMORY TEST .iuiiiiennnsanenanennrasncnsanannnns 31~32
9-4 BOUNDARY SCAN TEST ..veerimnrini i iaaaicnanns 33
9-5 INPUT TEST t.iiiiiiniincniiannancrannensanneannsas 34
9-6 OUTPUT TEST tuvucneenniiscnaanransnnnsenssaneans 35
G-7 SOUND TEST t.tivinniciiiiancanacannssasnsnnnnnsans 36
9-8 C.R.T. TEST tiiiiiiiiiiii i iiainaeennrnenanacannns 37
9-9 DRIVE BOARD TEST ..iiiniiiieniiiieiinarecnancanss 38~39
9-10 GAME ASSIGNMENTS ... iiuiiiniiiiiniiiaieavaannans 40~41
9-11 COIN ASSIGNMENTS ... iiii ittt i tiiieaeens 42~45
9-12 BOOKKEEPING ... ieiiiiiisisintannanasinssanannns 46
9-13 BACKUP DATA CLEAR ... vttt e i iaiaanns 47
9-14 TIME ADJUST .uviiiiniiaanieanartnsaceansoasancanns 48
T10.HANDLE MECHA ... ...ttt iiiisanasrcnrannsnnnss 48~50
10-1 VOLUME ADJUSTMENT/REPLACEMENT .. .vvvvuvvimrnnnnannnn, 49~50
10-2 GREASING L. iuiinii it ittt icnaenanncranersannns 50
T.SHIFT LEVER tii it ittt vamcncascnencnnanss 51~52
11-1 BEMOVING THE SHIFT LEVER ... .ciiuiiiiiiiinnans. 51
11-2 SWITCH REPLACEMENT .. .uuiieie it aiaaicnns 52
12.ACCELERATOR & BRAKE ......... . cuumuunns e rarerreeraaas 53~54
12-1 VOLUME ADJUSTMENT/REPLACEMENT . ..viiiiiniiiieiianiinn, 53~54
12-2 GREASING ...ttt ittt i iiiiancantasinsanenannna 54
13.MECHANISM MAINTENANCE . ..oviveiiriviniiannnnrivrcnsanananss 55~58
13-1 VOLUME ADJUSTMENT/REPLACEMENT ........cciiiiiiiniiins. b5~56
13-2 GREASING ....virieiiiiirrerinanncsarsnncanansnncsa 57
13-3 REPLACING THE SAFETY RUBBER .......cccviviiinnens 58
T4.COIN SELECTOR . iivinin it asanannennae 59
15.PROJECTOR .ttt it tassaasaasasannnssransanansan 60~62
15-1 CLEANING THE FRONT GLASS .......ccviiiiananananns 60
15-2 MITSUBISHI PROJECTOR ... iieiii it iaicnaaans 61 ~62
16. REPLACEMENT OF FLUORESCENT LAMP . ... . ciiiiiienaaana., 63~64
17.PERIODIC INSPECTION TABLE v.vnveinnnicena it 65~66
18.TROUBLESHCOTING . ..vviiiiiiia i e i iiiienn s sssnnarans 67~70
TO.GAME BOARD ..viiiiiiinvinriesarrnrcresnaansanencnnnnsss 71~75
19-1 REMOVING THE BOARD ... ..ottt iiiii e ennans 71~72
19-2 COMPOSITION OF GAME BOARD .....vvvevrivnararanne 73
19-3 DRIVE BOARD v ou e it i it i i iiisirannrasanannes 74~75
20.DESIGN RELATED PARTS ..ttt iiaiiiiciancanancansn 76~77
21. COMMUNICATION PLAY . .vivininnninnneeainnnacenassnannsa 78~85
21-1 INSTALLATION PRECAUTIONS ..........ciiiininnnann- 78
21-2 CONNECTING THE COMMUNICATION CABLES ............. 78~83
21-3 APPLICATION OF CAR NUMBER STICKER ......... .. 00ns 84
21-4 SETTING FOR COMMUNICATION PLAY ......c.viivnant 85
22.PARTS LIST tiir it iii i et ettt tacet s nnenessnnnons 86~133
23.WIRE COLOR CODE TABLE ... iiiiiii it iieiniiannens 134

24.WIRING DIAGRAM ... i i et i it vieenanaancns 135~137




SPECIFICATIONS
Installation space . 1,330 m(W) X 2,760 mm(D)
Height : 2,320 mm
Total Weight © 508 kg
Power, Maximum current ;| 780 W. (AC 230V 50 Hz)

INTRODUCTION OF THE SERVICEMAN MANUAL

This Serviceman Manual is intended to provide detailed descriptions together with all
the necessary information covering the general operation of electronic assemblies,
electromechanicals, servicing control, spare parts, etc. as regards

DAYTONA USA 2 DX TYPE CE, a new SEGA product.

This manual is intended for technical personnel who have knowledge of electricity and
technical expertise especially in ICs, CRTs, microprocessors, etc.

For the prevention of accidents, work stated herein should under no circumstances be
performed by anyone other than the technical personnel. Should any malfunctioning
occur, turn the power off and contact where the product was purchased from or the
following offices. Should this Serviceman Manual be lost, it can be purchased by
placing an order with the following or where the product was purchased from.

A Servicing and maintenance work of the contents herein stated should be

, performed by the SERVICEMAN stipulated as per IEC Standard. Those
WARNIKG! who do not have technical expertise and knowledge other than the
SERVICEMAN are not allowed to perform the work herein stated.
Executing aforementioned work by such non-technical personnel can
cause serious accidents that may endanger life.

SEGA AMUSEMENTS EUROPE LIMITED/AMUSEMENT MACHINE SALES DIVISION
Unit 2 Industrial Estate, Leigh Close, New Malden, Surrey KT3 3NL, England

Phone : (081) 336-2256

Fax : (081) 336-1715

SEGA AMUSEMENTS SPAIN S.L.

C/Playa de Liencres, 2-Edificio 3 Londres

Complejo Europa Empresarial-Ctra Nacional Vi Km 24
28230 LAS ROZAS(Madrid) Spain

Phone : {(91) 631.50.00

Fax : (91) 640.06.89




1. HANDLING PRECAUTIONS

WARHIG

HPORTAT

When installing or inspecting the machine, be very careful of the following points and pay
attention to ensure that the player can enjoy the game safely.

Non-compliance with the following pomts or inappropriate handling running counter to the
cautionary matters herein stated can cause personal injury or damage to the machine.

@ Before performing the work, be sure to turn power off. Performing the

work without turning power off can cause an electric shock or short

circuit. In the case work should be performed in the status of power

on, this manual always states to that effect.

To avoid electric shock or short circuit, do not piug in or unplug guickly.

To avoid electric shock, do not plug in or unplug with a wet hand.

Do not expose Power Cords and Earth Wires on the surface, (floor,

passage, etc.). If exposed, the Power Cords and Earth Wires are

susceptible to damage. Damaged cords and wires can cause electric

shock or short circuit.

@ To avoid causing a fire or electric shock, do not put things on or
damage Power Cords.

@ When or after installing the product, do not unnecessarily pull the

power cord. If damaged, the power cord can cause a fire or electric

shock.

In case the power cord is damaged, ask for replacement through

where the product was purchased from or the office herein stated.

Using the cord as is damaged can cause fire, electric shock or

leakage.

Be sure to perform grounding appropriately. Inappropriate grounding

can cause an electric shock.

Be sure to use fuses meeting specified rating. Using fuses exceeding

the specified rating can cause a fire or electric shock,

Completely make connector connections for [C BD and others.

Insufficient insertion can cause an electric shock.

To avoid causing a fire or electric shock, do not make Specification

changes by removing, converting and making additions unless

otherwise designated by SEGA.

Be sure to perform pericdic maintenance inspections herein stated.

@ For the IC board circuit inspections, only the logic tester is aliowed.
The use of a multiple-purpose tester is not permitted, so be careful
in this regard.

@ The Projector is employed for this machine. The Projector's screen is
susceptible to damage, therefore, be very careful when cleaning the
screen. For details, refer to PROJECTOR.

@ If the product is located in the proximity where the electric field
intensity is high, on-screen images and sounds may be disturbed.

In that case, be sure to relocate the product to a place away from the
source equipment of the high electric field strength.

e s L e L -




CCNCERNING THE STICKER DISPLAY | | CONCERNING WARNING DISPLAYS |

SEGA product has Stivlens desenbing the product SEGA product has wiming disphay s on Stickers,
manuiicture NowtSenl Noand Elecrreat Lubels arul o printed tastrections sdhered / atachad
Speciiteanons. Alsonl has 3 Steker descnbang o or inecporated in the plaves where a potentiaily
whese 1o vontact foor repair =nd Ior rurchmme erLs hazardeus siatien o0 arise. The warning displays

are intended fer secident prevention for the
customers dnd for avowding hazantous situation

‘-lu.icr. The ial No. inds relafing o maintenance and senicing work. There N . . N
: . Identicat machines coubd have dll’f:r:m are some portions in the Cabinet, wiich are subject 1H43-FSI141-£0 WO FHILE-EL
[ : e;endmg o 1B2 Jestination (whether the to high rension voltage, ete. where aceidents can be ;' WARKNG | 2
v ones ere mended for Evrope or fapant. In order causad merely by touching, When periorming the ;AJ'N
Tor us 1o Lake an appropriate actioa promptly. be sure seniicing vk , be very caureful of the waming | ﬁ !‘
10 menton the S2Aal No, when conlacang the dizplsys. Especially, any complex repair and H
applicable places. replacement work not mentioned herein, shoakd be Il
. perfermed by those lechnicat persannel a ho have \ -
i The tutratioes intimes Prodict ity ehied knowledse of electricity and tectaieal expertisa. HO-CSN R \ 7
" *’":Jm“m‘°““‘d“u et For thie pravention of accidents, caution any CAUTION Y
3 customer whosg #ct nens counter 10 1he wamings, a3 || eSS er e yrye— raaan
1g wsed for e oiTieiad lanpaaze, the idusemarsd 0 e elfect that ke must stop the acL 1] Famp cear 11 rury 4 3 ol iy

s arzmg babels 3nd enciery 19 the spylicable
atfinl ireusre it be wad

HO-FS0- P

A % = AWARNNG F‘ﬁ& T

S imE ==y

-
[ 1 £ ¥
=) T e
2 TR T ’ T =
ol HO-FI00AEDS ﬂ = e
| LRSS ;‘eurum’ium:m I=--

re T e rye T LT st ]
e L L= T ey ——
e .

SAO-FSWTL

SECTON XX
Ioside of (osa Chute Door

ot vt - .
P ot b P 2 o et s
s ey

e s i s ot 412 iy
-mv-ﬂnh-.u‘

40 FSO002TEG

L2

/
7\ !

}__M ACAUTION | Sertat o, Bispias /
[y T ———————
|4 e Foam 3 0 it 3 vy

L0 COI43-EG

ACAUTION
0 8 ek o i ity o .
Fiogeey o obiee= oy b It Ittt

HIENN TR

z FEAYNOLAYD

" DAYTOMAYSE 2

Electrical Sgecifieatiens Biszlay

e ML 4K o
HO-TSAIITEG




2. PRECAUTIONS CONCERNING INSTALLATION LOCATION

WARHIAG

This product is to be used indoors. Do not install it outside. Even indoors,
avoid installing in places mentioned below so as not to cause a fire,
electric shock, injury and or malfunctioning.

Places subject to rain or water leakage, or places subject to high
humidity in the proximity of an indoor swimming pool and or shower,
etc.

Places subject to direct sunlight, or places subject to high
temperatures in the proximity of heating units, etc.

Places filled with inflammable gas or vicinity of highly inflammable/
volatile chemicals or hazardous matter.

Dusty places.

Sloped surfaces.

Places subject to any type of violent impact.

Vicinity of anti-disaster facilities such as fire exits and fire
extinguishers.

The operating (ambient) temperature range is from 5C to 40C.
Only in the case a projector is employed, the temperature range is
from 5C to 30C.

LIMITATIONS OF USAGE REQUIREMENTS

WARNING!

Be sure to check the Electrical Specifications.

Ensure that this product is compatible with the location’s power supply,
voltage and frequency requirements.

A plate describing Electrical Specifications is attached to the product.
Non-compliance with the Electric Specifications can cause a fire and
electric shock.

This product requires the Breaker and Earth Mechanisms as part of
the lccation facilities. Using them in a manner not independent can
cause a fire and electric shock.

Ensure that the indoor wiring for the power supply is rated at 7A or
higher (AC 230V area). Non-compliance with the Electrical
Specifications can cause a fire and electric shock.

Be sure to independently use the power supply equipped with the
Earth Leakage Breaker. Using a power supply without the Earth
Leakage Breaker can cause an outbreak of fire when earth [eakage
OCCUrs.

Putting many loads on one electrical outlet can cause generation of
heat and a fire resulting from overload.

When using an extension cord, ensure that the cord is rated at 7A cr
higher (AC 230V area). Using a cord rated lower than the specified
rating can cause a fire and electric shock.

e e Al S i




e

WPORTAT

@ Note that for transporting the machine into the location's building, the
minimum necessary dimensions of the opening (of doors, etc.) are 1.4m
(W) and 1.8m({H).

© For (tgt)e operation of this machine, secure a minimum area of 1.7m (W)X
3m (D).

@ Provide sufficient space so as to allow this product's ventilation fan to
function efficiently. To avoid machine malfunctioning, do not turn off
power for the fan, or do not place any obstacles near the ventitation
opening.

~.

LI,
/ ! /

VENTILATION SPACE 15cm ,', 4

L
NN

vl
U

7

) T ' /
]
I [==] [
/ D
/ 1 711]
FIG.2




3. OPERATION

The product’s Cockpit sways during game play. For hazard prevention purposes, be sure to
observe the following points before starting and during operation.

PRECAUTIONS TO BE HEEDED BEFORE STARTING THE OPERATION

1
; In order to avoid accidents, check the following before starting the operation:

- @ Check if all of the adjusters are in contact with the surface. If they are
WARNING! not, the cabinet can move and cause an accident.

@ Check to see if the Rear Cabinet's Safety Rubber is damaged or
omitted. Safety Rubber irregularity can cause such accidents as the
customers' fingers being caught, etc.

SAFETY RUBBER
Check for any damage
and omission

,,,,,,,

_‘Eﬂ A =
IR w0 |
T [ m— i

Are that all of the Adjusters 1

are in contact with the floor.

@ Do not put any heavy item on this product. Placing any heavy item on
the product can cause a falling down accident or parts damage.

@ Do not climb on the product. Climbing on the product can cause falling
down accidents. To check the top portion of the product, use a step.

® To avoid electric shock, check to see if door & cover parts are
damaged or omitted.

@® To avoid electric shock, short circuit and or parts damage, do not put
the following items on or in the periphery of the product.

Flower vases, flowerpots, cups, water tanks, cosmetics, and
receptacles/containers/vessels containing chemicals and water.

To avoid injury, be sure to provide sufficient space by considering the !
o . . . . . . . :
potentially crowded situation at the instailation location. Insufficient !
CAUTION! installation space can cause the player to come into contact with or hit the |
others and result in injury or trouble.

i
;
3

......5..._.




PRECAUTIONS TO BE HEEDED DURING OPERATION

To avoid injury and trouble, be sure to constantly give careful attention to the behavior and
manner of the visitors and players,

@ To avoid injury and accidents, those who fall under the following categories
S are not allowed to play the game.

WARNING! + Intoxicated persons.

- Pregnant women or those who are in the likelihood of pregnancy.

- Those who need assistance such as the use of an apparatus when walking.

+ Those who have high blood pressure or a heart problem.

+ Those who have experienced muscle convulsion or loss of consciousness
when playing video game, etc.

+ Persons susceptible to motion sickness.
Persons whose act runs counter to the product's warning displays.

@ To avoid electric shock and short circuit, do not allow customers to put
hands and fingers or extraneous matter in the openings of the product
or small openings in or around the doors.

@ To avoid falling down and injury resulting from falling down,
immediately stop the customer's leaning against or climbing on the
product, etc.

@ To avoid electric shock and short circuit, do not allow the customers to
unplug the power plug without a justifiable reason.

@ To avoid injury resulting from falling down, and electric shock due to
spilled drinks, instruct the player not to place heavy items or drinks on
the product.




WARNING!

GRUTION!

@ To avoid injury and parts damage, instruct not to ride tandem {with
another person).

@ To avoid injury, do not allow the customers to stand between game
unit and monitor when game is in operation.

@ Spoiler moves when game is in operation. Keep clear as there is a
risk of injury.

@ During game play, the
cockpit of this product
sways. To avoid injury,
persons other than the
player should stay away
from the cabinet. Be
sure to pay careful
attention to the
movements of lookers-on
who are in the periphery
of the machine,
particularly when the
location is most crowded.
Since small children can
not perceive hazards,
caution them to keep
away from the product in

play.

immediately stop such violent acts as hitting and kicking the product.
Such violent acts can cause parts damage or falling down, resulting in
injury due to fragments and falling down.




4. NAME OF PARTS R

BILLEQARD

| A/

FRONT CABTNET

REAR CABINET

COIN CHUTE DOOR
CASHBOX DOOR
=
£
x|
‘o
§
13
B | =
. : e
T I G 7—@
AC UNIT
FIG.4b ASSY TUBE
TABLE 4
Width X Length X Height Weight
BILLBOARD 1,110mn (W) X 220mm (D) X  320mm (H) 21kg
FRONT CABINET { 1,100mm (W) X  720mm (D) X 1,740mm (H) 187kg
REAR CABINET 1,250mm (W) X 2,060ma (D) X 1,410mm (H) 300kg
When assembled | 1,330mm (W) X 2,760mm (D) X 2,320mm (H) Approx. 508kg

__8._..




5. ACCESSORIES

When transporting the machine, make sure that the following parts are supplied.

TABLES ACCESSORIES

DESCRIPTION SERVICEMAN MANUAL KEY MASTER KEY
OWNER’ S MANUAL For opening/closing  For the CASHBOX DOOR :
Figures 420-6373-04 (1) | the doors |

If Part No. has no description, the Number has not been
registered or can not be registered. Such a part may not
be obtainable even if the customer desires to purchase it.

i Therefore, ensure that the part is in safekeeping with you.
)
, VOL CONT B-5K OHM SW MICRO TYPE |
Lo 220-5373 509-5636 {2) !
(2) !

220-5484
For spare, refer
to Sections 10, 12, & 13.

For spare, refer to Section 11.

it btion s e o pom e e s

GLASS CLEANER AC Cable {Power Cord)
090-0174 (1) 600-6618 (1) {
Used for cleaning the Front Used for installation, i

Glass of the Projector. see of Section 6. :

Referto 15-1.

MITSUBISHI

Remote Controf for Projector
Used for adjustment.

See Sec. 15.

200-5532(1)

STATICILE

090-0074 (1)

Articles of consumption,
Pertodically once every
two months as standard,
apply the "STATICIDE"
{an antistatic spray
agent) to the SEAT and
wipe with a dry cloth.

(G | [((m=




OPT CONN BOX HOLE LID STICKER 1~8 DUT DX

SPG-0009 (1) DYN-0009 (1) 421-9894 (1)
For communication play, For communication play. For communication play,
refer to Section 21. refer to Section 21. refer to Section 21.

3

FLEX TUBE CONN 22
310-5050-220150 (1) 310-5051-22 (2}
For communication play, For communication play, refer to Section 21.

refer to Section 21.

ASSY FIBER CABLE CARTON BOX

600-6275-0700 (1) 601-8928 (1)

For communication play, Used for transporting

refer to Section 21. the Game Board.
Refer 1o Next Page.




HOW TO USE THE CARTON BOX

© When asking for the replacement or repair of the product's Game
- Board (MODEL 3 BOARD), be sure to put the Game Board together

MPORTANT! with the Shield Case in a Carton Box. Otherwise, the request is not
acceptable.

@ Put the Shield Case in the Carton Box by paying attention to the
correct direction as per the following instructions and as shown by the
instructions printed on the Carton Box. Handling in an erroneous
manner can damage the Game Board.

"CHECK SIDE" Display

[ Wrap the Shield Case with the packing material and put it in the Carton Box as shown. Putting
it upside down or packing otherwise in the manner not shown can damage the Game Board and
parts, i

—11 —




6. ASSEMBLING AND PRECAUTIONS

@ Perform assembly work by following the procedure herein stated.
L ais N . . .
e Failing to comply with the instructions can cause electric shock hazard.
WARKIG! @ Assembling should be performed as per this manual. Since this is a
p v
complex machine, erroneous assembling can cause an electric shock,
machine damage and or not functioning as per specified performance.
@ When assembling, be sure to use plural persons. Depending on the
assembly work, there are some cases in which working by one person
alone can cause personal injury or parts damage.

When performing the installation assembly work, follow the procedure in the following 6-item
sequence:

ASSEMBLING THE FRONT CABINET

WIRING CONNECTIONS BETWEEN THE CABINETS

SECURING IN PLACE (ADJUSTER ADJUSTMENT)

POWER SUPPLY, AND EARTH CONNECTION

O | [O] I [—

TURNING POWER ON

6 ASSEMBLY CHECK

When assembling,rprepare and make sure that tools such as the Phillips type screwdriver,
Box Nut Driver (for M4 nut), and wrench (M16 hexagon bolt) are available.

S

Phillips type screwdriver

=

WRENCH (for M16 hexagon bolt)

"BOX NUT” Driver




ASSEMBLING THE FRONT CABINET

1

>

Installing the Billboard by one person is difficult. Be sure to use plural
: persons to perform work safely and accurately.
WARNING!
To perform work safely and securely, be sure to prepare a step which is in
- a secure and stable condition. Performing work without using the step can
CAUTION! cause violent falling down accidents.

(@ By using the designated screws, secure the 2 Billboard Hooks to the Projection Display ceiling,
(@ Support the Billboard by 2 persons, insert it to the Billboard Hooks as shown.

(3) Install the 2 Billboard Holders from the backside of the Billboard, and secure with 2 screws for
each.

@ Insert the Billboard's wiring connector into the Terminal Board on top of the Projection Display,
and install the Connector Cover with 2 screws.

(® Install the 2 Pop Brackets to the DISPLAY CARD
qu Board of the Billboard by TRUSS SCREF. 4 for each
using 2 screws for each. VX8, chroms

(6 Peel off the seal from

the back of the BILLBOARD
Display Card, and SCRE¥, 2 for each (black)

securely apply it to e / M5x20, w/flat washer
the Pop Bracket. :

‘ : 2 S BILLBOARD HOLDER
| 4 o
POP BRACKET -~ ] . TRUSS SCREW, 2 for each
. / M5x12, chrome
g

SCRE¥, 4 for each (black)
M5x20, w/flat washer

T
\ TRUSS SCREW (2) chrome

M4 X8, flat washer used

CONNECTOR COVER

BILLBOARD HOOK

Use 2 or more persons to
perform work.
Be sure to prepare a step.




2 WIRING CONNECTIONS BETWEEN THE CABINETS

@ Ensure that connectors are accurately connected. incomplete
— connections can cause electric shock hazard.

WARNIKG! © Be careful so as not to damage wirings. Damaged wiring can cause
electric shock and short circuit hazards.

Install the ASSY TUBE to the Front Cabinet which is assembled as per and the Rear
Cabinet, and perform wiring connection in between both cabinets.

| FRONT CABINET|




DAYTONA USA 2 O CE LIST OF CORRECTIONS

This list of corrections shows changes and corrections of DAYTONA USA 2 DX CE Servicemanand Owner’s Manual's,

SECTION 6. ASSEMBLING AND PRECAUTIONS (SERVICEMAN MANUAL ONLY)
@ Page 15: Replace Page 15 with this. .

(D The connectors on the one side of the ASSY TUBE wiring are all cap type and those on the
opposite side are all plug type. The cap side is on the side of the Rear Cabinet. Connect all of
the wiring connectors. Make sure that corresponding connectors of identical color and number
of pins are connected.

SCREW (2) .
H4x3, TRUSS SCRER (2)
w/flat washer / 44 %8, black
Yo
of

CONNECT THE CONNECTORS

@ Secure the 2 Earth Wires, which
corne from the ASSY TUBE, to
the Rear Cabinet with 2 screws.

& FIG.6.2b

(@ Secure the Box part of the ASSY Tube to the Rear Cabinet by using the 2 screws. At this time,
use care so that wirngs are not caught and damaged.

@ Connect the ASSY Tube's plug side connector to the Front Cabinet's connector. By using the
nut, secure the Front Cabinet's Earth Wire to the Box part.

® Secure the Box part of the ASSY Tube to the Front Cabinet by using the 4 screws. At this time,
use care so that wirings are not caught and damaged.

Y MUT
SPRING WASHER
/ FLAT TASHER
e,
e | CONNECT THE COMNECTORS
P 1
SR ]
F
/ e
// > 7
T / TRUSS SCREW (4)
/ \ A35Y M¢420, black
‘pam e o UEE
— ASSY TUBE J

EARTH CONNECTION

420-8410-T1 (1/2)




@  ®

SECURING IN PLACE (ADJUSTER ADJUSTMENT)

Make sure that all of the adjusters are in contact with the floor. If they are
not, the cabinet may move causing an accident.

This product has 8 casters (4 for Front Cabinet. 4 for Rzar Cabinet) and 11 Adjusters (4 for the
Front Cabinet, 7 for the Rear Cabinet). (FIG. 6. 3a) When the mnstallation position is
determined, cause the adjusters to come into contact with the floor directly, make adjustments in
@ manner so that the casters will be raised approximately 3mm. from the floor and make sure
that the machine position is level,

Transport the product to the installation ADJUSTER

position. When installing the product >

near the wall, be sure to secure the / N

passage space to allow player to get in /,/ :

th hine.

¢ machine .

Joint the Front Cabinet and Rear Cabinct ¢/ I _

tightly by aligning the center line. = e , ] ’ﬁ,
: e 1! !

Have all of the Adjusters make contact [} IR == ;

with the floor. Adjust the Adjusters | e |

height by using a wrench so that the 1 c%_'ﬁ : ﬁ
: MT—L_ —_— _

machine position is kept level. : —
After making adjustment, fasten the ’ '

Adjuster Nut upward and secure the /

height of Adjuster ,

(FIG. 6. 3 b). CASTER

Joint the Front Cabinet
and Rear Cabinet tightly.

FIG.6,3a BOTTOM VIEW

7

! CASTER

FASTEN UPFARD. -~ | o

() f
@ : S I Approx. Smm
“Q __ADJUSTER !

FIG.6.3b ADJUSTER

% '

FIG.6.3¢ FIG. 6.3 d

Refer to this Fig, (Scate:1/100) Provide sufficient space so as to

for the Jayout of the place of allow for ventilation by the
installation, vantilation fan.




POWER SUPPLY, AND EARTH CONNECTION

A @ Be sure to independently use the power supply socket outlet equipped

with an Earth Leakage Breaker. Using a power supply without an

WARMING! Earth Leakage Breaker can cause a fire when the leakage occurs.

@ Provide the plug socket equipped with an "accurately grounded earth
terminal” so as to ensure appropriate grounding when inserting the
plug into the plug socket . An Earth Wire is incorporated in the power
cord of this product. Inappropriate grounding can cause the customers
to be subject to electric shock or unstable movements of the product.

@ Do not expose power cords on the passages, etc. Exposed power
cords are susceptible to damage and can cause electric shock or short
circuit.

® The supplied power cord (AC cable), an accessory of this product is a
bipolar earth type for CEE Specifications. If it is not compatible with
the socket outlet to be used, prepare the AC cable (10A - 250V} with
an appropriate plug which is compatible with the socket outlet used.

At the time of shipment, the AC cable with the plug shown below is supplied as an accessory.

Sccket Qutlet side AC Cable Conmector side

(1) The AC Unit is on the side of the Front Cabinet. The AC Unit has the Main SW, Circuit
Protector and AC Cable Connector.

(2) Ensure that the Main SW is OFF.

@ Securely insert the AC Cable (power cord) to the AC Cable Connector and Secket Outlet.

Inlet CIRCUIT PROTECTOR o~
S S

To the socket outlet. — < a - “
3 Pt | O o 0

POWER CORD

Main SW off

o | [y, C

. MAIN SW

FIG.6.4a ACUNIT

N =




@ Perform power cord wiring. Install covering to protect the power cord wiring.

Wiring Cover

FiG.6.4b Connecting Power Cord




TURNING POWER ON

s

ORTANT

During initialization setting, do not touch the machine. Wait until the
initialization settings are finished automatically. Touching the machine
during setting can cause inaccurate settings-and game play may not be
satisfactory.

Turning the AC UNTT's MAIN SW on will cause the machine to start the POWER ON check
antomatically.

in the POWER ON check, the steering wheel turns left and right, then retumns to the centering
position and stops. In this check, the values of V. R. inside the control panel are corrected.
Uniil the check is finished (the steering wheel stops automatically), do not touch the steering
whez! or play the game.

If you do, the steering wheel reaction during the game {reaction at the time of a course-out or
crashing) can not be obtained correctly.

In a case of an abnormal reaction during the game, turn the power on again from the beginning

and complete the power-on check.
Note that turning power on when the Steering Wheel is fully tarned right or left may sometimes

not allow for performing power on check satisfactorily. Ensure the Steering Wheel is in the

centering position, and then tum on power.
In case the game is interactive with other machine(s), network check starts.

If communication is correct, Advertise mode appears,

When the power is turmed ON, the steering wheel tums
right & left and stops after centering.

FIG. 6.5

I o e R 3 7o




ASSEMBLY CHECK

In the TEST MODE, ascertain that the assembly has been made correctlv and IC BD. is satisfac-

tory (refer to Section 9}

In the test mode, perform the following test:

(1) MEMORY TEST

CPU RAM TEST
600D (SDRAM) IC.13
800D (SDRAM) IC. 14
600D (SDRAM) IC.15
GOOD (SDRAH) IC. 16

GOOD (BACKUP SRAM) I€.21 1C.22
GOOD (SCROLL SDRAM)  1C.94 or IC.19 1C.20
G00D (SCROLL SRAW) 1C.17 1018

PRESS TEST BUTTON TO CONTINUE

Selecting the MEMORY TEST on the test mode
menu screen causes the on-board memory to be
tested automatically. The game board is satisfac-
tory if the display beside each 1C No. shows
GOOD.

CPU RO TEST
GOOD  (CROMD3 MASK)  fC.

1
GO0D  (CROMDZ MASK) IC. 2 xox
GOGD  (CROMO MASK)  IC, 3 xaoxx
GOOD  (CROMDD WASC)  IC. 4 xxox
GOOD  (CROMIZ WASK) [0, 5  xxxx
GOOD  (CROM2 WASK) IC, &  xxxx
GOOD  (CROMIT WASK) IC. 7  xxxx
GOOD  (CROMID WASK) IC. & xxxx
GOOD  (CROM23 MASK) 1C. 9 owxx

GO0 (CROMZZ MASK) IC. 10 o

PRESS TEST BUTTON TO CONTIRE

VIDEO BOARD RAM TEST

PRESS TEST BUTTON TO CONTINUE




VIDEO BOARD ROM TEST

GOOD  (VROMO1)  1C.26
GOCD  (VROMCO)  1€.27
GO0D évaouos) 1C.28
GOOD  (VROWOZ)  16.29
GOOD  (VROMOS)  1C.30
G000 (VROMO4)  IC. 3
GOOD  (VROMO?7)  1C.32
GOOD  (VROUDB)  1C.33
GOOD  (VROM11)  IC.34
600D Evaomo) [C.35
GOOD  (VROM13)  IC.36
GOOb  (VROMN12)  1£.37
60CD EVROI-I]S) 1C.38
GocD  (VROM14)  1C.39
Goob  (VROMI7)  1C.40
GOOD  (VROMIE)  1C.41
PRESS TEST BUTTON TO E£XIT
(2) INPUT TEST

INPUT TEST
CHUTE &1 OFF CHUTE #2 OFF
SHIFT 1 OFF SHIFT 2 OFF
SHIFT 3 OFF SHIFT 4 OFF
VIEW 1 OFF VIEA 2 OFF
VIEW 3 OFF VIEW 4 OFF
START OFF
TEST OFF 8 TEST OFF
SERVICE OFF B SERVICE OFF
HANDLE XXH
ACCEL. XXH
BRAXE XXH

PRESS SERVICE-TEST BUTTON T0 EXIT

(3) OUTPUT TEST

QUTPUT TEST
START ON
VIEW! OFF
VIEW2 OFF
VIEW3 OFF
YIEW4 OFF

PRESS TEST BUTION TO EXIT

Selecting the INPUT TEST on the test mode menu
screen causes the screen (on which each switch and
V. R. are tested) to be displayed. Press each
switch. For the coin switch test, insert a coin from
the coin inlet with the coin chute door being open.
If the display beside each switch indicates "ON,"
the switch and wiring connections are satisfactory.
Check the display of V. R. value for the handle and
accelerator & brake, If the V. R, values are not
satisfactory, refer to Sections 10, 12, and 13.

In the output test mode, carry out lamp test to
ensure that each lamp lights up satisfactorily.




(4) SOUND TEST

SOUND TEST

SE (AUTD)
SE(MANUAL)
ENGINE

HUSIC (MPEG BOARD)
MUSTC VOLUM=

—EIT

SELECT WITH SERVICE BUTTON
AND PRESS TEST BUTTON

(5) C.R.T.TEST

C. R T. TEST 1,2

RED

GREEN

BLUE

WHITE

PRESS TEST BUTTON TO CONTINUE

C. R. 7. TEST 2,2

! t

‘ PRESS TEST BUTTON TO EXIT

In the TEST mode, selecting SOUND TEST
causes the screen (on which sound related BD and
wiring connections are tested) to be displayed.

Be sure 1o check if the sound is satisfactorily
emitied from each speaker and the sound volume is
appropriate.

In the TEST mode menu, selecting C.R.T. TEST
allows the screen (on which the projector is tested)
to be displayed. Although the projector
adjustments have been made at the time of
shipment from the factory, make judgment as to
whether an adjustment is needed by watching the
test mode screen. If it is necessary, adjust the .
projector by referring to Section 15,

Perform the above inspections also at the time of monthly inspection.

7.

WAR

.
CAVT

ST

[P0

;.

Don

down




7. PRECAUTIONS TO BE HEEDED WHEN MOVING THE MACHINE |

A @ When moving the machine, be sure to unplug the power plug. Moving
L. the machine with the plug as is inserted can damage the power cord
WARNING! and cause fire and electric shock hazards.

' @ When moving the machine on the floor, retract the Adjusters and
ensure that Casters make contact with the floor. During transportation,
pay careful attention so that Casters do not tread power cords and
earth wires. Damaging the power cords can cause electric shock and
short circuit hazards.

© When lifting the cabinet, be sure to hold the grip portions or bottom
part. Lifting the cabinet by holding other portions can damage parts
and installation portions due to the empty weight of the cabinet, and
cause personal injury.

@ When moving the PTV, do not push it from the back. Push it from the
side. Pushing the PTV from the back can have the PTV fall down,
causing personal injury etc. In case the floor is slanted, or has steps,
use 2 or more persons for safety.

ind

12 18

dy | ‘
1 When moving the Projector, do not push the Projector's front part. The
front part is glass made. The glass can be damaged and the broken

| CAUTION! fragments can cause injury.

When moving the machine on the floor which is slanted, or has steps,
ensure that the Front Cabinet and Rear Cabinet are separated. Lifting the
Cabinet with these items as is joined can cause the joint portions to be
damaged.

/

Do not push PTV from the rear side. Pushing the

PTV from the rear side can cause the PTV to fall :
The Projector’s front part is glass made. ‘
Do not push the front part.

down. Push it from the side.
FIG.7 a

AN

D\




DAYTONAUSA 2

-

/ J 2
5 T T=

=

CASTER

On level surfaces, move the machine by causing
the Casters 1o make contact with the surfaces.

/ 4

;—-—'/

).
oy
(S
3
2
S
s F
i
N

=5 )

Where there are steps (or step-like differences in grade),

move the machine by separating into each unit,

FIG.7h




8. CONTENTS OF GAME

The following explanations apply to the case the product is functioning satisfactorily. Should
there be anv moves different from the following contents, some sort of faults may have
occurred. Immediately look into the cause of the fault and eliminate the cause thereof to ensure
satisfactory operation.

During the Advertise mode. the View Change button lamp lghts up periodically. When the
product is energized. the Billboard's fluorescent lamp and Rear Wing's internal fluorescent
lamp are always Iit. During the ADVERTISE mode, sound is emitted from all of the
Speakers. Note 1

Get in the Cockpit. The seat can be adjusted in forward and rearward positions. The Lever is
located on the lower right (facing the screen) of the Seat. Pull this Lever to make adjustments.

(@ Insert a coin(s). Number of coins is displayed on the lower left of the screen. Inserting one play

worth of coin(s) causes the SELECT screen to be displaved.

Up to 9 credits can be counted at one time. Coins inserted after counting 9 credits will neither

be counted nor returned. Credits will not be displayed in the SELECT mode and during the

game play (credits are displayed only during ADVERTISE).

In case the machine is linked for communication, when a coin is inserted to one of the

machines linked, the other unit’s screen will be in the entry accepting mode, and countdown

starts. For Entry, the player s to insert a coin(s) during countdown. \
Select sequentially in order of COURSE. CAR, and TRANSMISSION. Turn the Steering
Wheel to choose and decide the selection by stepping on the Accelerator Pedal.

Start Button Steering Fheel

7iew Change 3uttan /

Brege radal Accel. Pedal

FIG. 8




Daisplaying the SELECT mode starts countdown. When the countdown becomss 0, the
COURSE and CAR being chosen are determined automatically.

Stepping on the Accel. Pedal again after stepping on it once will have the present SELECT
screen, in the middle of counting down, proceed to the next SELECT screen.

Course selection is decided by majority. In case of a tie, the left-hand side course on the
SELECT screen has priority.

|COURSE SELEST = 15||CAMGELEET L7 ||@I/EVEELEST — 5
: ! | : NORMAL (fero ] AUTOMATIC| —

|
!

COURSE SELECT CAR SELECT TRANSMISSION SELECT
Choosing and deciding on either Automatic or Manual (4-shifts) will result in 2 race start. At
this time, while pressing the Start button, step on the Accel. Pedal 1o decide on the selection to
play in the PLAYER ONLY mode.

After finishing the Select mode, the Cockpit is to be unlocked to start race.

After race start, the View Change button being selected hights up., The Sieering Wheel
1s subject to the reaction and load depending on the status of the Course, Course Out
and Crash. Note 2.

The number of

Laps is displayed

on the upper Jeft of

the screen, and SPEED

Lap Time is shown TIME LIMIT
below the upper

left. Tachometer ROUND TACHOMETER
and Time Limit
{remaining time)
as well as Speed
are shown on the
upper center
portions. Position,
Condition and
Course Map are
displayed
sequentially in
order from the
upper right portion
of the screen
downward, If
Manual
Transmission is
selected, Gear
Position will be
shown to the right
side of Speed.

Simultaneously with race start, the Time Limit decreases. Passing a Course's Check Point
allows the game to be continued with the remaining time of the previous section added to the
Time Limit up to the next Check Point. Failing to pass the Check Point within the Time Limit
results in GAME OVER.

{ COURSE MAP




Note |
Note 2

Note 3

s
(49

it

When the race participants' leader finishes the specified number of laps of each course, the
game is over then. Note 3: The game is over also when all of the race participants fail to pass
the checkpoint within the time limit.

After one game is finished, the Cockpit is locked. At this time, if the Cockpit is loaded,
it will be locked as is inclined. If one play worth of credits or more credits remain, the
SELECT screen will be displayed.

Excellent players can enter his name, Select name characters by tuning the Steering Wheel
clockwise or counterclockwise and decide by stepping on the Accel. Pedal.

During ADVERTISE, setting to No Sound output is possible.
The strength (strong or weak) of the Steering Wheel is changeable.

The setting of Lap frequency is changeable.




9. EXPLANATIONS OF TEST AND DATA DISPLAY

By operating the switch unit, periodicaliy perform the tests and data check. When installing the
machine initially or collecting cash, or when the machine does not function correctly, perform
checking in accordance with the explanations given in this section.

The following shows tests and modes that should be utilized as applicabis.

To avoid injury, ensure safety in the periphery of the machine before
s entering the Test mode. When entering the Test mode, the machine

CAUTION: unlocks the Cockpit. The Cockpit sways in the direction subject to load.
To avoid injury, do not lean against the machine during testing as well.
@ﬁ Do not exit from the Test mode with the Cockpit in an inclined status. The
- product performs initialization setting movements at the time of exiting
IMPORTANT! from the Test mode in the same manner as when turning power on. Exiting
from the Test mode with the Cockpit as is inclined, or touching the

Steering Wheel during the initial setting movements will make it impossible
to play satisfactorily.

TABLE® EXPLANATION OF TEST MODE

i REFERENCE
TTEMS DESCRIPTION REFERENC
INSTALLATION When the machine is installed, perform the following: '
OF MACHINE 1. Check to see that each setting is as per standard sefting mads at { 0—10,¢-11
the time of shipment.
2, In the INPUT TEST mode, check each SW and VR. -5
3. Inthe OUTPUT TEST mode, check each of lamps. 9-6,5-¢
4. In the SELF-TEST mode, check ICs on the IC Board, 9—3,9—4
MEMORY Choose MEMORY TEST in the MENU mode to allow the 9-3,9-4
MEMORY test to be performed. In this test, PROGRAM
RAMs, ROMs, and ICs on the IC Board are checked.
PERIODIC Periodically perform the following:
SERVICING 1. MEMORY TEST ¢-3.9-4
2. Ascertain each setting. 8—-10,8-11
3. In the INPUT TEST mode, test the CONTROL device. 9-5
4. In the OUTPUT TEST mode, check each of lamps. 8—6,9-09
CONTROL 1. In the INPUT TEST mode, check each SW and VR. 83
SYSTEM 2. Adjust or replace each SW and VR. 9~-9
3. If the problem can not be solved yet, check the CONTROL's
moves,
MONITOR In the MONITOR ADJUSTMENT mode, check to see if the 0-8
PROJECTOR adjustment is appropriately made.
ICBOARD 1. MEMORY TEST 9-3,9—4
2. In the SOUND TEST mode, check the sound related ROMs. g7
BATA CHECK Check such data 4s game play time and histogram to adjust the 9-12
difficulty level, etc,

TEST]
TEST S

SERV
SERVI




g—1 SWITCH UNIT AND COIN METER

Never touch places other than those specified. Touching places not
- IG[ _specified can cause electric shock and short circuit hazards.
WARNNG!

@ ® Adjust to the optimum sound volume by considering the environmental
_ requirements of the installation location.

[MPORTANT! ® [f the COIN METER and the game board are electrically disconnected,
game play is not possible.

Open the coin chute door, and the switch unit and the coin meter shown will appear.
The functioning of each SW is as foilows:

On-Control-Panel
Sound Volume Control
for Speakers.

SR :
— »
FRONT 52 Right/Left Speakers at
- the Seat’s backrest portion.

SERVICE

- 1 1 F

@

‘ i Qutput Adjustment Volume

REARSP for Feet & Seat Backrest
Vibration Device
] o | |0 7
o LI &, d
7
L OIN METER /

FIG.9. 1 SWITCH UNIT

] EEEST BUTTON: For the handling of the test button, refer to the following pages.
STSW
SERVICE BUTTON: Gives credits without registering on the coin meter.
SERVICE SW




9—2 TEST MODE 9—1

To avoid injury, ensure safety in the periphery of the machine before
- entering the Test mode. When entering the Test mode, the machine
CAUTION! unlocks the Cockpit. The Cockpit sways in the direction subject to load.
To avoid injury, do not lean against the machine during testing as well.

When changes are made in the settings of GAME ASSIGNMENTS, COIN
\ ASSIGNMENTS, DRIVE BOARD TEST, and SOUND TEST, be sure to
IMPORTAHT! exit from the Test Mode to return to the Game Mods. {if the power is
turned OFF in the Test Mode, the settings can not be rawritten.)

The Test Menu allows the functioning of each part of the Cabinet 1o bz checked, the monitor to be
adjusted, and the coins and game related various settings to be performed.

Press the test button to have the menu displayed on the screen and entzr the test mode (F1G.9.2).
Press the SERVICE BUTTON until the pointer "—" is moved to the desired item 1o make a
selection.

Bring the pointer "—" to the desired item and press the TEST BUTTON to enter the salected
item's test,

In the Test mode, View Change button 3 (yellow) instead of the Test button can bz used, and
View Change buttons 1 (red) & 2 (blue) instead of the Service button (for moving the arrow)

can be used,
VIEW CHANGE BUTTON I
(RED?
TEST MENU \\ VIER CHANGE BUTTON 2
Ay
MEMORY TEST \ VIER CHANGE BUTTON 3
BOUNDARY SCAN TEST (YELLO¥)
INPUT TEST VIEW CHANGE BUTTON 4
OUTPUT TEST \\ {(PEEN:
SOUND TEST S
C.R.T. TEST NN
DRIVE BOARD TEST \ N
GAME ASSIGNMENTS /o = F*ﬁ-
COIN ASSIGNMENTS IR 1
BOOKKEEP ING 1] 0o "t
BACKUP DATA CLEAR i g!
TIME ADJUST !
- EXIT /
SELECT WITH SERVICE BUTTON / START BUTTON
AND PRESS TEST BUTTON Used for sound autput
in the sound test.

FIG. 9.2 TEST MENU

@ Choose EXIT and press the test button to exit from the test mode and return to the game mode.




9—3 MEMORY TEST

The MEMORY TEST mode is for automatically checking the on-BD memory IC functioning.
"GOOD" is displayed for normal ICs and "BAD" is displayed for abnormal ICs.

CPU RAM TEST
GOOD <SDRAM, 1€.13
GOOD (SORAM. 1C. 14
GOOD .SCRAM, IC. 15
GOCD (SCRAN, iC. 1%
GOOD (BACKUP SRAN) 1C. 2% 1C.22

GOOD {SCROLL SDRAN}  1C.%4 or 1,19 1€.20
GOOD (SCROLL SRAM) I1C.17 tC.18

PRESS TEST BUTTON TO CONTINUE

FIG.9.3a CPURAMTEST

© When the test is completed, if the results are shown as above, it is satisfactory.

W) © During the test, TESTING NOW is displayed on the lower part of the screen. After an elapse of
' S minutes, if the test is not finished, the IC Board may be malfunctioning.

@ Upon finishing the test. press the Test button to proceed to "CPU ROM TEST.”

: C2U ROM F:§T

i GO0 CIIMO3 MASK) 10, T XXXX

TTON 4 G003 <CIIMO2 MASK)  IC. 2 XXXX

Lo §003  CIIMBT MASK  IC. 3 XXX

- G003 LIIM00 MASKY  IC. 1 XXXX
G003 L3313 MASK  IC. § XXXX \
GOOI  £IIMI2 MASKY 16 5 XXXX :

— GOGI  CIIMIT MASK G, o XXX

= GOCY  CIIMIO MASK) il 3 XXX

r GOCY  CIIM2I MASK)  IC. 1 XXXX

G0CI  CEIMZZ MASK) LG T3 XXXX

- l GOCI  CEIM2T MASK)  IC. T XXXX
! GGCI  CEIM20 MASK).  IC. 12 XXXX :
] G0CI  CFIM31 MASK) G T3 XXXX ;
5002 £3IM32 MASK) I, 14 XXXX i

GOCI  CEIMIT MASK) G F XXXX

6007 CIM30 WASK)  IC.E XXXX

6003 ©3IIMI IPROM  IC. 7 XXXX

60CI  CFIM2 IPROM)  IC. '3 XXXX

GOCT  C3IIMI IPROM) UG, Y XXXX

GOCI  CIIMO IPROM)  1C. 20 XXXX

PRESE “28T 3UTTON "0 2247 NUE

rde, :
FIG.9.3b CPUROM TEST i

® During the test. the TESTING NOW message is displayed on the lower part of the screen. ;
Upon finishing the test. if the above is displayed. it is satisfactory. )

@ After finishing the test. press the Test button to proceed to "VIDEO BOARD RAM TEST."




VIDEO BOATD RAU TEST

PRZSS TEST BUTYON TO CONTINJE

FIG.9.3¢ VIDEQ BOARD RAM TEST

@ During the test, the TESTING NOW messagz is displayed on the lowzr part of the screen. Upon
finishing the test. if there is no irregularity, nothing will be shown as above,

@© After finishing the test, press the Test button to proceed 10 "VIDEOQ BOARD ROM TEST."

YIDEQ BOARC ROM TEST

GOOD  (VROMD1)  IC.26
GOOD  (VROW20)  1s.27
GOOD  (VROMI3}  1C,28
GOOD  |VROMJ2) IC.29
GODC  (VROMIS) 1,30
G003  VROMD4) 1C.31
GOOD  (VROWD7) 10,32
GOOD  {VROMDG)  IC.33
GOOD  (YRON11) 1034
GO0D  {VROWIO) IC.35
GOOD  (VROW13) 1(.36
GODD  (VROMI2) .37
G000 (VROMi5)  1{.38
GO0 VROMT4) 10,39
G000 (VRW17)  IC.40
G000 VROMIG)  IC.41

PRESS TEST BUTTON TO EXIT

FIG.9.3d VIDEOQO BOARD ROM TEST

@® During the test, the TESTING NOW message is displayed on the lower part of the screen. After
fmishing the test, if the above is displayed, it is satisfactory.

@ After finishing the test, press the Test button to return to the Mznu screen (FIG. 9. 2),




g—4 BOUNDARY SCAN TEST

@ Upon finishing the test, cause the Test Menu to return on the screen, turn
the power off and turn it back on again. By so doing, the Board initializa-
IHPORTANT! | tion is performed to avoid malfunctioning.

i

Selecting "BOUNDARY SCAN TEST" causes the Game Board's testing in terms of hardware
to be performed automatically.

BOUNCARY SCAN TEST

TOTAL ERRCRS 0

Upon

PRESS TEST BUTTON TO =XIT

FG. 9.4 BOUNDARY SCANTEST

@ When the test is completed. if the results are shown as above, it is satisfactory.

@ Afier finishing the test, press the Test button to have the Menu mode return on the screen. Next,
tum the power off and then tum it back on again. By so doing, the Board initialization is
performed to avord malfunctioning.

k @ If there is any hardware problems, error message is displayed. Please contact the offices herein
' stated or where the product was purchased from.

After

—33—




INPUT TEST

Selecting INPUT TEST displays tha following on the szreen and enables voz to check the status
of each switch and each Volume value of the cabiner.
On this screen, periodicalhy check the status of each swiich & VR,

By pressing each switch, if the display on the right-hanc sidz of the name of =ach switch
changes to ON from OFF, the SW and the Wiring connecrions are saisfactory,

To check the Coin SW of "CHUTE #X". oren tas Coin Chute Door and insart a coin into the
Coin Inlet.

B TEST and B SERVICE are ca the Game Board. Normally, threy zre not usad.
Simultaneously pressing the Secvice burton and the Tes: button retums the Tast Menu on the
SCreen.

HET TEST
DUTES  OF  HiEm o= _C—__—\{
SIFTT  FF SisT2 o= ““——”_W —
SIIFT:  OF  SHiFld o= A
VIEN  oF  viam o= N — \
VIEW: OFF  VIBR: o= ————
| i
SART  OFF oo li
1
TEST oF BTEST T ] L
SRVICE  OFF  BSRVIE O ‘- £l
HADLE s SHIFT 1 | SHIFT3
AZEL M L&
FAE  CH p. 54
Nl
PRESS STRYICE+TEST BUTI(H T0 B3IT c i 1 J
FIG.9.3a INPUT TEST N a2 2l
SHIFT 2 ’—\ SHIFT 4

The reference values for adjusting each Volume are as follows.
When the Steering Wheel and the Pedal are operated, if th2 corresponding Volume value varies in
& natural manner within the follewing range. it is satisfactory.

HANDLE : 78H~88H (Centering Position)
ACCEL.  When the Pedal is released ——» When the Pedal is stepped on.
BRAKE - Under 30 H Over COH

If the Volume value is not withir: the above Tange. movemants ars not satisfaciory.
By referring to the Owner's Manual, adjust o- replace the Volume.




g—6 OUTPUT TEST
» status This test allows the functioning of the button lamps on the switch panel to be checked.
CUTPUT TEST
ihe
START  ON
VIENT OFF
R YIEN2 CFF
he VIEA3  CFF
Vie#a  OFF
PEESS TEST BUTTON TO BXIT
f““3 ,
FIG.9.6 OUTPUT TEST ;
Selecting OUTPUT TEST displays the above screen. The 4 View Change buttons and Start
- button on the Switch Panel light up and go off sequentially in order. If the lamp lights up when
+ the display beside the name is ON and goes off when the display is OFF, the wiring connection
is satisfactory.
{
~esin
=7 O




9—7 SOUND TEST

This'test mode allows each sound related board and speaker to be checked.

SOUND TEST

“SE (AUTO)

SE (MANUAL)
ENGINE

HUSIC (MPEG BOARD)
WUSIC VOLUME

- EXIT

SELECT WITH SERVICE BUTTON
AND PRESS TEST BUTTON

FIG.9.7a SOUND TEST MENU

@ Pressthe Service button to select the sound to be tested, and press the Test button to have
the selected Sound Test screen appear.

@ Select EXIT and press the Test button to return to the Test Menu,

SOUND TEST .
— MUSIC VOLUUE CONTROL — @ Press the Service button to select the ;
WSIC VOLE (OVERTISE)  #vevess ) sound to be set. The sound volume =
WUSIC VOLUME (OTHER) *******(w\x) can be Va.ried by pI‘eSSing the Test
- BXIT button.
@ Choose EXIT and press the Test
button to return to the Sound Test
Menu.
Normally, set to MAX and adjust the
o SELECT ®ITH SERVICE BUTTON sound volume with the Volame on
AND PRESS TEST BUTTON the Switch Unit.

FIG.9.7b  SOUND TEST

SOUKD TEST ~ @ Press the Service button to select the
— WANUAL MODE —
sound to be tested, and press the
XXXXX ' Start button to have sound emitted.

e Selecting SE (AUTO) allows sound
to be emitted automatically,

@ Press the Test button to have Sound
Test Menu return on the screen.

PRESS TEST BUTTON 70 EXIT

FIG.9,7¢ SOUND TEST




U e

9—8 C.R.T.TEST

=

Choose C.R.T. TEST to have the Monitor Adjustment check screen appear. By watching the
screen, periodically check if adjustments are needed.
For the adjustment method, read Section 15,

C.R.T. TEST 1,2

RED

GREEN
BLUE

WHITE

PRESS TEST BUTTON TO CONTiINUE

FIG.9.8a C.R.T.TEST(1/2)

In the screen as per FIG. 9. 8 a, check Monitor color adjustments. By watching this screen,
make color adjustments. Each of the R (red), G (green), B (Blue) and White is darkest at the
left-hand end and becomes brighter towards the right-hand end.

Press the TEST BUTTON to have the following Crosshatch screen appear.

In the screen as per FIG. 9. 8 b, check monitor size and position adjustments. Check size and
position adjustments by watching this screen.

Adjust the Monitor to make sure that the crosshatch lines do not go beyond the screen size and
crosshatch distortion does not occur.

C. R T. TEST 2.2

PRESS TEST BUTTON TO EXIT

FIG.9.8b CR.T.TEST (2/2)

Press the TEST BUTTON to have the menu return to the screen.




9—9 DRIVE BOARD TEST

Select DRIVE BOARD TEST to have the following screen displaved. This test aliows the

movement of motor, etc..

to be checked and Steering Whesl Volume setting to be verformed,

DRIVE

—- EXIT

STOP MOTOR

ROLL RIGHT

RLL LEFT

CLUTCH ON

CLUTCH O7F

SET CENTER O STEEF 508 80K
S=T CENTER OF CABINET 80H /80

SELECT WITH STRVICE BUTTON
AND PRESS T=ST BUTTON

BOARD TES™

FIG.9.9 TEST DRIVE BOARD MENU

Press the Service button to select sach item and press the Test button to cause the selected jtem's
movements to be parformed.

© STOP MOTOR :

© ROLL RIGHT :
@ ROLL LEFT:

® CLUTCHON :

@ CLUTCH OFF -

Stops the load subjected to the Stesring Wheel and tha
movements of th: Motor for reaction. As such, mitially
selecting this item and pressing the Test button make 5o
difference superficially. Select ROLL RIGHT or ROLL LEFT
below this item, and in the status that the motor 1s functioning in
a centain direction, select the itsm and press the Test button to
stop the movements in that particular direction.

The motor moves so as to turn the Steering Wheel clockwise.

The motor moves 50 as to turn the Steering Wheel
counterclockwise.

The clutch (Brake Mechanism) operates so as to secure the
Cockpit.

The Cockpit is relzased from ths secured status,

[s

{k
h.




[ SETTING THE VOLUME

e
med.
Cn the screen as per FIG. 9.9, perform setting of the Volume that detects the Steering Wheel

and Bank (the Cockpit's right/left swaying) movements.

When the Stezring Wheel and Bank Volumes are adjusted or replaced, perform the setting of the
Volume in the following procedure:

{OSETTING THE STEERING WHEEL VOLUME

Press the Service button to bring the arow to SET CENTER OF STEER.

Secure the Steering Wheel to the Centering position. At this time, also secure the Cockpit in the
lavel position.

Press the Test button.  Store the Volume value obtained at this time as Steering Wheel's center-
ing value.

BE

©

(OSETTING THE BANK VOLUME

Press the Service button to bring the arrow to SET CENTER OF CABINET.

Securz the Cockpit in the level position.

Press the Test button. Store the Volume value obtained at this time as the Cockpit's level status
value.

@

iltem's §

¢

M\ Wil W £ N1 1

gl ([T S— [[p
' [soorpigl£1Y)

0l {1 111N

S JATVEAIES @ |

z ; i
With the Steenng Whes: in ¢ By securing the Cockpit in the
Zentering posgon, Jress he J2st level position. press the Test
button. button,




9—10 GAME ASSIGNMENTS

Selecung GAME ASSIGNMENTS in the menu mode causes the following screen to b displayed
and also the game difficulty setting, etc. to be performed. Each item displays the following

contents.

GAUE ASS|GMMENTS

COUNTRY EXPORT

LINS 1D MASTER

CAR NUASBEZR 1

CABINET TYPE DELUXE

DIFFICULTY RORMAL

ADVERTISE SOURD oN

VOCAL DENIS

GAM= UODE NORMAL (SPRIKT)
BEGINNER SLAPS
ADVANCED 4LAPS
EXPERT 2LAPS

MOTDR PORER 80%

RANKING MODE CAUPAIGN

LOCATION MAME ENTRY
CAVPAIGH SCHEDULE
POINT CLEAR

EXIT

- Only when setting other than Japan, th: following
can be varied in each coarse:

BEGINNER & LAPS~16LAPS

ADVANCED 4 LAPS~I2LAPS

EXPERT

+ Setting is allowed only in NORMAL (SPRINT).

2LAPS~F LAPS

SHLECT WITH SERYICE BUTTON
AND PRESS TEST BUTTDH

FIG. 9. 10 GAME ASSIGNMENTS

SETTING CHANGE PROCEDURE

@ Press the SERVICE BUTTON to bring the arrow (—) to the desired setting change item.
(2 Press the TEST BUTTON to choose the desired setting item.

(® Bring the arrow to EXIT and press the TEST BUTTON to return to the mena mode.

®co
oLl

® CAF

@ MoT

© RAN

© LOC,

© Cai

®FoI




layed
wing

@ COUNTRY:
®LINK ID:

© CAR NUMBER:

@ CABINET TYPE:
@ DIFFICULTY:

@ ADVERTISE SOUND:
@ VOCAL:

© GAME MODE:

© I0TCR POWER:

© RANKING MODE:

© LOCATION NAME ENTRY:

© CAMPAIGN SCHEDULE:

@ FOINT CLEAR:

The country setting is predetermined and can not be selected.

For non-interactive (communication) play, set to "SINGLE."

For communication play (see Section 21), set one seat to "MASTER"
and the rest of the seats to "SLAVE." The main settings of the
MASTER seat apply to the SLAVE seats also.

For interactive play between 2 or more machines (cabinets), the
cabinets (starting from the left, facing the monitor screen) are
numbered in the sequential order of No. 1, No. 2, No. 3, No. 4, ..... JIf
the same number is used for 2 or more cabinets, or cabinets are
numbered in an incorrect sequential order, on-screen error display will
appear and in this case, no activation takes place.

Setting of cabinet. Set to DELUXE for this machine.

Sets the difficulty level in 4 categories, i.e., EASY, NORMAL,
HARD, and HARDEST.

Setting of sound during Advertise.
ON (sound to be emitted), OFF (sound not to be ernitted).

Sets the singer of the music played during game.

Sets the number of laps. The lap frequency increases in the sequential
order of NORMAL (SPRINT), GRAND PRIX, 100 mile, 200 mile,
300 mile, 400 mile, and 500 mile. XXX mile is used for a special
event and in this case, there is no time limit all the way up to the Goal.

Sets the steering wheel (reaction motor) strength. When the strength
is set to weak, the Cockpit swaying movement will be less.

Sets the ranking mode which has two types, 1. e., NORMAL and
CAMPAIGN. Setting to CAMPAIGN allows points to be awarded
according to the player's results and activities per race, with the name
registered at the time of name entry as well as his birthday registered
in the Birthday Input Mode as the password to recognize the player's
identity. From the next play onward, extra points will be awarded
when the name and birthday are inputted after game over.

Setting the ranking mode to CAMPAIGN allows the Location Name
set in this item to be displayed during Advertise. The name can be
inputted in 2 lines by using a maximum of 32 characters. Move the
arrow with the Service button and select the setting with the Test
button.

Sets the start and end dates of campaign. The period set in this item
and the Location Name inputted in the LOCATION NAME ENTRY
are dispiayed in the Advertise mode. Before setting in this mode,
ensure that the date and time are correct by TIME ADJUST in the
Test mode (see 9-14). Move the arrow with the Service button and
select the setting with the Test button.

Clears (resets) all of the player names and pointsAshown in the
RANKING MODE CAMPAIGN.




9—11 COIN ASSIGNMENTS TABLE

The "COIN ASSIGNMENTS" mode parmits vou o set the stars number of credits, 2s wall as -
the basic numbers of coins and credits. This mode :Xpresses “how many coins correspond to -
how many credits.” -

CCIN ASSIGNMENTS :

COIN/CREDIT SETTING - _
COIN CHUTE =1 1COIN 1 CREDIT "

i

COIN CHUTE =2 1COIK 1 CRDIT -
MANUAL SETTING B
— EXIT -
SELECT WITH SSRYICE BUTTON —

AND PRESS TZS7 BUTTON L

FIG.9.11a COIN ASSIGNMENTS B

@ COIN/CREDIT SETTING  "How many coins correspond to how many credits.”
Ir: this machine, selection as per Table 9. 11a is possibie.
® MANUAL SETTING Allows for fier settings. (Table 9. 11b)




TABLEY. 11a COINCREDIT SETTING
E\ME OF SETTING FUNCTIONING OF COIN CHUTE #1 FUNCTIONING OF COIN CHUTE #2
:llas SETTING 31 | | COIN 1 CREDIT 1 COIN 1 CREDIT
ndto SETTING %2 | 1 COIN 2 CREDITS I COIN 1 CREDIT
SETTING #3 I COIN 3 CREDITS 1 COIN 1 CREDIT
SETTING %} 1 COIN { CREDITS 1 Com ! CREDIT
SETTING %5 1 COIN 5 CREDITS 1 COIN 1 CREDIT
SETTING 46 1 COIN 2 CREDITS 1 COIN 2 CREDITS
SETTING #7 | COIN 3 CREDITS 1 COIN 2 CREDITS
SETTING #8 | 1 COIN 3 CREDITS 1 COIN 3 CREDITS
SETTING %9 | | COIN { CREDITS 1 COIN 4 CREDITS
SETTING #10 | 1 COIN 5 CREDITS 1 COIN 5 CREDITS
SETTING #11 | 1 COIN 6 CREDITS 1 COIN 6 CREDITS
SETTING %12 | 2 COINS ! CREDIT 2 COINS 1 CREDIT
SETTING #13 | 1 COIN I CREDIT 2 COINS 1 CREDIT
SETTING 314 | | COIN 2 CREDITS 2 COINS I CREDIT
( SETTING #15| 1| COIN 1 CREDIT 1 COIN 1 CREDIT
2 COINS 3 CREDITS 2 COINS 3 CREDITS
SETTING #16 | 1 COIN 3 CREDITS 1 COIN 1 CREDITS
2 COINS 3 CREDITS
SETTING #17 | 3 COINS I CREDIT 3 COINS 1 CREDIT
SETTING #18 | 4 COINS 1 CREDIT 4 COINS 1 CREDIT
SETTING #19| 1 COIN 1 CREDIT 1 COIN 1 CREDIT 1
2 COINS 2 CREDITS 2 COINS 2 CREDITS ?
3 COINS 3 CREDITS 3 COINS 3 CREDITS
1 COINS 3 CREDITS 4 COINS 5 CREDITS
SETTING %20 | 1 COIN 3 CREDITS 1 COIN 1 CREDIT
2 COINS 2 CREDITS
3 COINS 3 CREDITS
4 COINS 5 CREDITS
SETTING %21 | 3 COINS 1 CREDIT 5 COINS 1 CREDIT
{ SETTING #22| | COIN > CREDITS 3 COINS 1 CREDIT
5 COINS 2 CREDITS
SETTING #23 | 2 COINS 1 CREDIT 2 COINS 1 CREDIT
4 4 COINS > CREDITS 4 COINS 2 CREDITS
3 COINS 3 CREDITS 5 COINS 3 CREDITS
SETTING 524 : | COIN 3 CREDIT 2 COINS 1 CREDIT
4 COINS 2 CREDITS
5 COINS 3 CREDITS
SETTING 225 ; 1 COIN 1 CREDIT 1 COIN 1 CREDIT
I COINS > CREDITS 2 COINS 2 CREDITS
3 COINS 3 CREDITS 3 COINS 3 CREDITS
. 4 COINS 4 CREDITS 4 COINS 4 CREDITS
i 3 COINS 6 CREDITS 5 COINS 6 CREDITS
SETTING #26 | . COIN & CREDITS 1 COIN 1 CREDIT
2 COINS 2 CREDITS
3 COINS 3 CREDITS
% 4 COINS 4 CREDITS
r 5 COINS 6 CREDITS
SETTING 227 | FREE PLAY FREE PLAY
_43_ !




MANUAL SETTING

COIN ASSIGNMENTS
(MANUAL SETTING)

COIN TO CREDIT P COIK 1 CREDIT

BONUS ADDzR NO BONUS ADDER

COIN CHUTE =1 MULTIPLIER 1 COIN COUNTS AS 1 COIN

COIN CHUTE =2 MULTIPLIER i COIN COUNTS AS 1 COIN
— EXIT

SELECT WITH SERVICE BUTTON
AND PRESS TEST BUTTON

FIG.9, 11 ¢ COIN ASSIGNMENTS

@ COIN TO CREDIT Dztermines conversion coimn/cradit.

@ BONUS ADDER This sets how many conversion coins should be
inserted to obtain one SERVICE COQIN.

® COIN CHUTE =X MULTIPLIER This sets how many insertad tokens one conversion
COIN Tepresents,




TABLE®. 11 b MANUAL SETTING

COIN TO CREDIT COIN CREDIT

COINS CREDIT

COINS CREDIT

COINS CREDIT

COINS CREDIT

COINS CREDIT

COINS CREDIT

COINS CREDIT

WOIOIN O O B W[N] —
[ [ESITY N [ T R R R

COINS CREDIT

BONUS ADDER NO BONUS ADDER

COINS GIVE 1 EXTRA COIN

COINS GIVE 1 EXTRA COIN

COINS GIVE 1 EXTRA COIN

COINS GIVE 1 EXTRA COIN

COINS GIVE 1 EXTRA COIN

COINS GIVE 1 EXTRA COIN

COINS GIVE 1 EXTRA COIN

W[(Nim| Ol w| o
T J S Y [NPUNY N UGV [ NI Y U Y

COINS GIVE 1 EXTRA COIN

COIN CHUTE MULTIPLIER COIN COUNTS AS 1 COIN

COIN COUNTS AS 2 COINS

COIN COUNTS AS 3 COINS

COIN COUNTS AS 4 COINS

COIN COUNTS AS 5 COINS

COIN COUNTS AS o COINS

COIN COUNTS AS 7 COINS

COIN COUNTS AS 8 COINS

ok | mnk | d | et | b | md | b | ek | e
QW I~N|oy MW —

COIN COUNTS AS 9 COINS




9—12 BOOKKEEPING

Selecting the BOOKKEEPING in the menu mode aispiays the bookkeeping data up to th2
present on the following 2 pages.
Press the TEST button again to proceed to the next page.

BOOKKEEP ING PAGE 1,2 ;

COIN CHUTE 21 0 :
COIN CHUTE 22 0 ;
TOTAL COINS 0 :
COIN CREDITS 0 '
SERVICE CREDITS 0 ;
TOTAL CREDITS 0 j
f

NUMBER OF GAMES 0 ;
TOTAL TIME 0D OH OM 0S 5
PLAY TIME 0D 0H OM 0S i
AVERAGE TIME OHOOMOOS |
LONGEST TIME DHOOMOOS :
SHORTEST TIME OHOOMOOS ]
PRESS TEST BUTTON TO CONTINUE }

FIG.9.12a BOOKKEEPING (12)

BXOKKEEPINS 272
—— TIME HISTOSRAY ——
COURSE BEGIMNER ADVANCED EXP=RT

~2A285 0 0 ¢

24305 ~2448 D 0 0
2M45S ~2A59S ¢ 0 0
3MO0S ~3414S 0 0 0
3M155 ~3295 0 0 0
3308 ~3M44S @ 0 0
o 3M458 ~J5eS 0 0 0
44008 ~4U14S 0 0 0
4N5S ~4M295 0 ¢ 0
4M308  ~ 0 0 0
PRESS TZST BUTTON T0O =XIT

FIG.9.12b BOOKKEEPING (272)

©® COIN CHUTE# % Number of coins put in. For the type whick has 2 Coin Chutes, as seen
from the front of the cabinet, the right-hanc side is #1 and the left- hand
side is #2.

@ TOTAL COINS Total number of coins inserted in each coir. chute.

© COIN CREDITS

@® SERVICE CREDITS
@ TOTAL CREDITS
@ TOTAL TIME

@ TIME HISTOGRAM

Number of credits registered by inserting coins.
Credits registered by the SERVICE button.

Total number of credits (COIN CREDITS —SERVICE CREDITS .

The total energized time.
By-playtime play frequency.

™




1S seen
- hand

°S).

g—13 BACKUP DATA CLEAR

The contents of BOOKKEEPING, High Score, etc. can be cleared. When clearing the
BOOKKEEPING contents, bring the arrow to "YES (CLEAR)" by using the Service button,
and press the Test button. When clearing is finished, "COMPLETED" will be displayed and
then the menu mode returns. Bring the arrow to "NO (CANCEL)" and press the Test button to
have the Menu modz return on the screen without clearing the data. Note that this operation
does not affect the contents of the game sefting.

BACKUP DATA CLEAR
YES
- N

SELECT WITH SERVICE BUTTON
AND PRESS 1EST BUTTON

FIG.9. 17 BACKUPDATACLEAR




9—14 TIME ADJUST

This Test mode allows the date (vear/month/day) to bz se:. When turping power ox, if the clock
has incorrect data. or if the voltage from the lithium battery is msi=ficiznt, movemsnts will stop
1n the pre-Advernse on-screen start up status. and in this case. aprropnate clock mput or barery
replacement 1s required. Although pressing the Start button aliows vou to proceed. if the unit
being tested 1s set to MASTER or SINGLE. thz RANKING MOD= (CAMPAIGN will
compulsorily be changed 1o RANKING MODE (NORMAL). Perorm TIME ADJUST in the
following procedure:

Note that SEGA will take care of batary replacement. Please corzact where vou purchased the
product from.

TIME ADJUST

1888, 1111 11111

YES
— NO

SELECT WITH SZRVICE BUTTON
AND PRESS TEST BUTTON

FIG. 5. 14 TIME ADJUST

SETTING CHANGE PROCEDURE

(D Bring the arrow 1o the date with the Service button.
@ Select the item to be adjusted by using the Service bution {the iters being selected blinks).

(3 Press the Test button to increase the number and sslect.

10.

A

WARK

il

AR




10. HANDLE MECHA

the clock ik i

will stop | @ Use care s0 as not to damage wirings. Damaged wiring can cause

' battery '§ - electric shock and short circuit hazards.

cunit & UARKING! @ Do not touch undesignated places. Touching places not specified can

f cause electric shock and short circuit hazards.

“inthe

wsedthe § In the test mode. if the hzndle V.R. value movements are irregular, adjust or replace the V. R. in

ik

the following procecure.
10—1 YOLUME ADJUSTMENT,.REPLACEMENT

' This work should be performed by the Lecation's Maintenance Man or
| Serviceman. Pericrming work by non-technical personnel can cause

WARMME! | electric shock hazzrd.

TRUSS SCREW i1)
To adjust or replace the Yolume. taks R 7 Mix12, hlack
Bonnet Cover. I
?3 BOWNET COVER

out the 13 screws ard remove the 7
E
|

ADJUSTING THE VOLUME

Loosen the 2 screws
which secure the Veiume
Bracket. and vou can
move the Volume
Bracketr

&

&

Moving the Yoiume
i 1 Bracket disengages zear
f mesh.

3 Ensure that the Steering Wheel is in a
level status, and adjest gear mesh in
the manner so that the D cut face is In
the direzction shown.

TRUSS SCREF /9)
H5x12, black

| | L Tum power on, cause the Drive Board
' Test screen m the Test mode to appear
see 9 - ), and ensure that the

Voiume value is within the range of

T8H~%3H.
Ensure thar the Steering *Vhee!
- ) is in a level status.
2/ rasten tie 2 screws which secure the D cut face
: P e
Sracker. < T8H ~88H)
3 nthe SET CENTER OF CABINET

of the Crive Board Test mode,

certorm Bansk Volume serting

-see 3 - 9), S o S
FG. 10.1b




VOLIME SCPE 11 .

22-o43 WS,
@

REPLACING THE VOLUME 226-3373 / et & sering sasiers
(® Tum the power off. .

2 Disconnect the Connector.

(& Remove the Volume Bracket by WARMI
taking out the 2 screws which
secure the Volume Bracker.
@ Take out the 2 Set Screws and
remove the YVolume Gear to
replace the Volume.
(& After replacement, adjust the
Volume as per the preceding page.
11-
VOLIME GEAR -
Bhoto 10, ° ~ YL BRACEE.
10—2 GREASING
|
When performing work, be sure to turn power off. Working with powsr on |
—_ can cause electric shock and short circuit hazards, |
WARNING!
@_ © Be sure to use the designated grease. Using undesigrated grease
N can cause parts damage.
IMPORTANT! ® Do not apply greasing to undesignated places. Failure to observe this
can cause malfunctioning or quality dsterioration of paris.
Once in 3 months, apply greasing to Volume Gear mesh pordon. For spray greasing, use
GREASE MATE (P. No. 090-0066) or BIRAL VG-HT that is obtainable in Exrope.
My
—HEXAGC
M8 X 2(

Phow 10. 2




11. SHIFT LEVER

ing wzshers {f

( .
© Befors starting to work. ensure that the Power SW is OFF. Failure to

- observe this can cause electric shock and snort circuit hazards.
WARNING! ® Use care so as ot to camage wirings. Damaged wiring can cause
electric shock and shor cireuit hazards,

| @ Do nctiouch undssignzated places. Touching places not specified can
' cause slectric sheck ard short circuit hazargs,

If the Shift Levar operation is not saisfactory, remove the Shift Lever in the following proce-
dure and replacz the microswitch,

11—1 REMOVING THE SHIFT LEVER

O Take out the 6 truss screws and remove the Shift Cover.
2 Remove the 4 Hexagon Bolts which secure the Shift Lever.
@ Carefully lift the Shift Laver so as Dat to damage the Shift Lever's wiring connections, and

r— disconnect the connectess.
2N
commm—— SHIFT COVER

TRUSS SCEW_ 5y S

N T / o~ —
K32, tlack / / ;

|

TEXLON 20LT (4 Mlack

F TF

-
N
,,——-——'__":::‘

. A\

Y
1

FIG. 11 1

W3XZ0, w/spring waster




11—2 SWITCH REPLACEMENT

Each Microswitch is secured with 2 screws. Removz the 2 screws and replace th: Microswitch.

\\ f
L REFITE
5(=-5735
SCREW {2)
MZ2. 3x12,
w/flat & spring washers
F15.11.2

After replacing the Switch, check to see if th= switch is mputied as per Shift Lever operaion m
the Test Mode.

12.

A

WARHI:

-—
‘\.)

AR

==




~wiich.

onn

12. ACCELERATOR & BRAKE

HARNIG!

12—1

A\

WARNINE!

)

{w)

V.3

S
4003373,

484 FIG. 1213

@ Use care so as not to damage wirings. Damaged wiring can cause
electric shock and short circuit hazards.

© Do not touch undesignated places. Touching places not specified can
cause slectric shack and short circuit hazards.

H Accel. and Brake operation is not satisfactory. adjustment of Volume installation position or
Velume replaczment is needed. Also, be sure to apply ereasing to the gear mesh portion once
every 3 months.

VOLUME ADJUSTMENT, REPLACEMENT

This work should be performed by the Location's Maintenance Man or
Serviceman. Performing work by nor-technical personnel can cause
electric shock hazard.

The appropriate value of each V.R. is as follows.

When released: When stepped on:
ACCEL. : Urnder 30 H —r Over COH
BRAKE: Urnder 30 H — Over COH

eck Volume values m the INPUT TEST of Test Mode.
Since work is performed inside the energized cabinet, be very careful so as not to touch
undesignated portions. Touching places not spesified can cause electric shock or short circuit.

Take out the 2 Tuss screws and } TRUSS SCREF (2

remove the Front Cover from the MiX8, chrome
Accel, & Brake Unit

(FIG. 12. 1 a).

Loosen the screw which secures
the Potentiobasz. and adjust the

Vohume valve by moving the Base.
(FIG. 12. 1 b)

Secure the Potentiobase.

SCREW

TBXZ A \ .
wilal washer __FRONT COVER

. POTENTIORLSE




REPLACING THE VOLUME

TRUSS SZER (2. POTENTTOCOVER

D
)

(:J}) (L3

G

12—2 GREASING

WARNING!

il

o

ORTA

Turn the power off.

the Potentiocover (FIG. 12. 1 ¢). -
Disconnect the connector of the L
Volume to be replaced.

Remove the screw which secures
the Potentiobase (FIG. 12. 1 b).

Remove the Potentiobase togsther
with the Volume as is attached.
(FIG. 12. 1. ¢)

Remove the Base and Gear to
replace the Volume.

After replacement, adjust the
Volume as per the preceding page.

Take out the 2 screws and remove /

TP \

!

Before starting to work, ensure that the Power SW is OFF. Failure to
observe this can cause electric shock and short circuri hazards.

Be sure to use the designated greasa. Using undesignated grease can
cause parts damage.

Once every 3 months, apply
greasing to the Spring and Gear
mesh portion. For spray greasing,
use GREASE MATE (PART No.
090-0066) or BIRAL VG-HT that
is obtainable in Europe.

Paoto 122

13.

A

WARHIK

WARNI:




13. MECHANISM MAINTENANCE

@® Use care so as not to damage wirings. Damaged wiring can cause
e electric shock and short circuit hazards.

WARKIAG! @ Do not touch undesignated places. Touching places not specified can

cause electric shock and short circuit hazards.

© When performing work, be sure to use plural workers. Performing
work by one person alone can cause accidents and parts damage.

13—1 VOLUME ADJUSTMENT/REPLACEMENT

A This work should be performed by the Location's Maintenance Man or
Serviceman. Performing work by non-technical personnel can cause

WARAING! electric shock hazard.

To replace the Volume, take out 2 total of 6 screws and remove the Heel Lid from the
Accelerator - Brake Unir.

,-‘\ Mix8, chrome

A

_HEEL LID §> ~——_ _ __ __ TRUSS SCRE¥ (5
3
i
N

FIG.13. 1 a




ADJUSTING THE VOLUME

N OIS BIACKET SZT SIREF VLS
L) Loosen the = screws which secur2 KX s L 2T-BAs
the Volume Bracke:. and move tie _ ' _ C2ESE L
Bracke:.
Move the Volume Brackat ©
disengage gear mesk.
Ensure tat the Rear Cabine: is i a
level stanus. and adjust gaar mest
in the manner so tha: the D cat
face is in tha direction showe.
Ensure thart te Volume vale: is
within the range of 78SH~—88H.,

VOLIME GEAP

iz

(@)

‘ gy
SCREF 12, Elack
WXE. vifle &
spring washess

Proto 13,1

Fastan th2 2 screws which sacure
the Bracket.

In the Dnve Board T=2st moa:.
perform Bank Volums sztting
{see 9 -0},

@

D

REPLACING THE VOLUME

@ Tum the power off, 5 0 ‘ tﬁi’

@ Discomnact the connzctor, T =

= . Ensure that the Raar Cabinat

(3; Take out the 2 screws which 2 in & Javel stamrs, D cut ‘ace

secure the Volume Bracket, znd “~3H~<8H

remove the Volume Bracket.

Take out the 2 Set Screws and

remove the Volume Gear to

replace the Volume,

& After replacement, adjust the
Volume as par above procedure.

o~




13—2 CGREASING

OLME
-20-5484 4
20-3373

A | @ Befere siarting to work, ensure that theé Power SW is OFF. Failure to

- ﬁ observe this can cause electric snock and short circuit hazards.

WARKIYG! © When performing work, be sure to use plural workers. Performing
work by one person alone can cause accidents and parts damage.

@ Hazzrdous voltage can cause an electric shock and damage the
Printed Circuit Board. Be sure to turn power off before starting work.

® Be sure {o use the designated grease. Using undesignated grease
can cause parts damage.

@ Do not apply greasing to undesignated places. Failure to observe this
can cause malfunctioning or quaiity deterioration of parts.

PORTAAT

Cnce zvery 3 months. apply greasmg to the following places. For spray greasing, usec GREASE
MATE (PART No. 090-0066) or BIRAL VG-HT that is obtainable in Europe.

A e

GEAR MESH PORTION

B

s
iB
ik

M s i m o 0ra e <




13—3 REPLACING THE SAFETY RUBBER 14

The SAFETY RUBBER is an important, hazard prever:ative par.. Before E\
—— commencing daily operation, be sure to check for damage and omission.
CAUTION! Operating with the Safety Rubber damagsd or omittec can cause injury
such as the player's finger(s) being caught (in the damaged or omitted
portion).
cC
L‘-_‘_&._{L. :
SAFETY R“BBER\ Photo 13. 3 :
Remove and replace each SAFETY RUBBER. %é
ch

TRUSS SCREF (black' {8!. both =zides
M5X18, ilar washer usad

SAFETY RUBBZP SIIE boti sides

= |

i
j '
|
—li
FA—

I
I t
[
1} F’J TRUSS SCRT¥ slack i1 —
MoX 17, flar vashzr used \_ \\ :
. I ;
TRUSS SCREW (black} (4) SAFETY RUBBER FRONT ;_
M5X10, flat washer used PUT-2024 \ ;
SATETY RUBRZR Bray :
e ;
FIG. 13.3 Bl-w2s

e e e



¥ i‘

|

A AL A S i

14. COIN SELECTOR

| HANDLING THE COIN JAM

If the coin is not rejected when the REJECT button is pressed, open the coin chute door and
open the selector gate. After removing the jammed coin, put a normal coin in and check to see

that the selecter comecdy functions.

COIN INSERTION TEST
Once every month. when performing the Coin SW Test, simultaneously check the following:

] Deoes the Coin Metzr count satisfactorily?
L1 Does the coin drop mto the Cashbox ccrrectly?

L] Isthe coin rejected when inserted while keeping the Reject Button pressed down?

Insere 3 coin waile ze=ing the
Relect Zutton pressed own ind

chezk 37 17 s relscral

FIG. 14




15. PROJECTOR

/N

CALTON

NPORTANT

15—1

CAUTION

<

HPORTANT

Since the Projector has bean zdjustes at the time of sniprman:, avoic
making further adjusimenis witnow: gaod reason.

The Projector is subjsct to cole- daviation dus to Convargsnce oaviation
caused by the geomagnatism zt the instaliation location and peribheral
magnetic field. After the instakation ¢f machine. and bafora commencing
operation, check for Convergence deviation and if deviated, maks
adjustments.

CLEANING THE FRONT GLASS

Use extreme care when handling glass mada parts. Damaged giass and
glass fractions can causs injuny.

© Be sure to use aicohol based dleaner fiuid.

© Use a soft cloth.

@ Do not rub with cloth when removing large particles of adhered dust.
etc.

Once a week, perform cleaning of
the screen, Apply an adsquate
amount of the accessory Glass
Cleaner to a soft, clean cloth to
remove soils. Do not usz solvents
such as alcohol, or abrasives, or
bleaching agents that can damage
the cabinet surfaces. The screen is
glass made. Do not rub the scre=n
surfaces with a hard item. Avoid
subjecting the screen to such
impact as careless dusting, etc.

=

AN

DN

ey e v striat <+ < ame e e+

STC

HPOR:

|

AL

|




15—2 MITSUBISHI PROJECTOR

At T AR el T RIS

== @ @ Although the following uncasignated keys will not function even if
- pressad, do not oress them to avoid causing malfunctioning.
E ORTA! @® Operate the Remote Contral by directing it toward the screen. The
U Remcte Control will not be activated when operated by directing it
¥ otherwise. -
N
g |# DDJUSTMENT IN BRIGHTNESS. HORIZONTAL'VERTICAL POSITIONS, ETC.
T Press the Remoez Control's PECTURE KEY to proceed to the
N Adiustment Mode from the normal status. Every time the PICTURE
iF /—\ KEY is prassed. the Adjustment Mode proceeds as shown below.
P ! = @ Inthe Adjustment Mode other than the AUTO CONVERGENCE Mode,
- m & the Adjustment data can be changed by operating the - and + Keys.
ISSS , . . o -
i = S In 2ach Adiustment Mode, if no effective key input is performed within
I S5 = 6 seconds, the Adjustment Mode is automatically exited, with the
NS nomnal stams remuming on the screen. Note that when H-WIDTH or V-
et WIDTH is changed. color deviation can occur.
e
? -‘.
VWIS BISH -
. , NCRMAL |_| . | =
i / Y STATUS F‘m‘n.-s; T } {m ) J S %%
- s P-=ss the 2ICTIRE CONTRAST BRIGHTNESS H-POSI
me— boon (o fave Adpsmet Moz Adjusment Modz Adjustment Modz
Afmsment Mode

= '

(

—| o p X mm <}:>
<Al TOOINV> :'_a.xm e [dm x % J
AUTO V-WIDTH V.PCSE H-WIDTH
CONVERGERTE Adustmene Mok Adjmment Mods Adjustment Modz,
Aziustms Moce

FIG.15.2a




AUTO CONVERGENCE ADJUSTMENT

@ Press the PICTURE KEY 1o display the AUTC CONVERGENCE

Adjustment Mode on the screen (FIG. 15. 2 a}.

®

)

Press ENTER KEY  to display “START EXIT.”

Press the - KEY to cansz "START 1o become r=d.

@ Press the ENTER KEY to have AUTO CONVERGENCE Adjustment
start. The adjustment 1akes up to 3 minutes at the maximum. and the
normal status returns when the adjustmant is fimishad.

If the AUTO CONVERGENCE is not operatec satisfactoril v aue e
illumination and malfunctioning, the problem message is displaved on

the screen.

fﬂm oV ] 'If‘;' :5-_-\.?:1 e
Auto Convergence  Cause "START w
Adjustment Mode becoms reg and p=ss
the ERTER KEY.

During AUTO CONVERGENCE
Adjusmen:, the screen Ssplars
Horizoanl iins of greer — ref — biue

.

NORMAL | |
STATUS |

E

]

FIG. 15.2b

STATIC CONVERGENCE ADJUSTMENT

o\

A/ RIE =

R"é{!
N

(=YYt

FALTE GWUTE BASTE
oo

~ PCIVRE +

oooO
MITSUBISH!

~___ 7

Red Line Adjustment

Press SHIFT to superimpose

the red line on the green line.

Completion of Adjustment

FIG.15.2¢

&=

©

@)

@)

Fg=ay
&

During STATIC CONVERGENCE Admstmeant
Mode, if no action is taken within = minutes, the

and Vercz! Ime of gress — 12¢ — blnz

Press the TEST KEY 1o have the r2d lin=
adjustment scresn appear.

/ Superimpose the red cross on the green

cross at the cenezr of the screen.

Move the red cross 1o the left. right. up and
down respactively with  p» Aand ¥of the
Remote Control.

When the red cross is superimposed on the
green cross, the gre=n cross mms into
yellow or white.

- Press the R/B Kzy 0 have the blue [ine

adjustment screen appear, Each time RB
Key is pressed, the rad line and blue linz
will be aliemated.

In the manner similer 1o Z above, press
each key to superimposz the blue cross on
the green cross. When it is superimposad,
the cross in the cznter will bacome whits,

Press the TEST Key to exit from the
adjustment mods.

Adjustment Mode will be exited automarcally.

_Fluorescen:

WARHIKG

A

GAUTIO:

REF

390-6579-(:




¥

nent
the

d1e

16. REPLACEMENT OF FLUORESCENT LAMP
© When performing work, be sure to tum.power off. Working with power
on cen cause electric shock and short circuit hazards.

RS || @ The Fluorescers Lamp. when it gets hot, can cause burn. Be very

careiul when repiacing the Fluorescent Lamp.

CAUTION!

To perform work safely and securely, be sure to prepare a step which is in
a secure and stable condition. Performing work without using the step can
cause viclent falling down accidents.

REPLACING THE FLUORESCENT LAMP INSIDE THE BILLBOARD

Take cut ihe 6 screws to remove the Billboard Lid, and replace the fluorescent lamp.

- . - BILLEOARD LID
Fluorsseenr Tamp Siinm Lsmp

280-570-03R

TRUSS SCRER ‘g
M4 ~8, chrcme

FiG. i5a

‘Nhen perarming werk,
Jse a step.




REPLACING THE REAR WING's FLUORESCENT LAMP (SLIM LAMP:

Take out the 6 screws 1o remove th: Wing Lic. and replace the fluoreszant fzmp.

FLUCRESCENT LAMP 'SLIM LAMP)

380-6579-0363R

FIG.16b

WARKI

Table 1~

Cabir..

Hand.

Accel:
& Bra

Shift L

Coin «
Towz:




17. PERIODIC INSPECTION TABLE

Th= items listed below require periedic check and maintenance to retain the performance of this
mazhine and epsure safe operation. )

A | ® Be surs to check once a year to see if Power Cords are damaged, the

- plug is securely inserted, dust is accumulated between the Socket

WIRMNG® ||  Ouilet and the Power Plug, stc. Using the product with dust as is
accumulated can cause fire and electric shock hazards.

@ Periocically once a year, request the place of contact herein stated or
the Digtributor, etc. where the product was purchased from, as regards
the internal cleaning. Using the product with dust as is accumulated in

| the interior without cleaning can cause a fire or accident. Note that

i

cleanirg the interior parts can be performed on a pay-basis.

Table 17 PERIOTIC INSPECTICN

ITEMS ' DESCRIPTIONS PERIOD REFERENCE

Cabinet Check Adjuster's making contzct with floor. Daily 3

" Check Safety Rubber. Daily 13-3
Handle Mecha Volume :heck. Monthly 9

© Grezsing 10 gear porten. Tri-monthly 10-2
Accelerztor T Yolume cieck. Monthly 9
& Brake ‘

! Greasing to gear and Spring pertion. Tri-monthly 12-2
Shitt Lever ; Check swiches. ’ Monthly 9
Coin Chate ' Check Coin SW. | Monthly 9
Tower :

: Com - intest Monthiy 14

| Coin Seiecter cleaning. | Tri-monthly 14
Projecter Adiusiroear check. Mowhly or skenmoved | 9. 15

' Cleaming af From Glass. | Weekly 15-1
Game Board Merorv Test Monthly 9

Serng cleck Monthly 9
Rear Czoinet Grezsing 0 Seat Rail corton. g Tri-monthly Next page (FIG.17)
Mecharssm Unz Voiume zoecs. | Monthly 13-1
Greasing | Biannually 13-2
Power Flug Check and cizamng l Annually See above.
. Intedor Clezming.
LC.zbinet surfaces  Claaming. | As necessary Next page




REAR CABINET (Greasing to Seat Rail Portion)

Move the Seat to the rearmost portion and apply spray grezsing to the portior: shown

once every 3 months by using NOK KI.UBER L60, GREASE MATE SEGA PART Ne.

090-0066 or BIRAL VG-HT that is obtainable i Europe.

After creasing, move the Seat a few times forward and backcward so as w eliow the ﬁ

grease to be applied all over uniformly. Be surs to wip: grzase which attaches to the ¢

surfaces of the PROTECT RUBBER on the Sea: Rail. or any excess grease. m
b

/’\

TABL.
Ei . |23
Whe
iswr
maci
acov
FIG. 17
CLEANING THE CABINET SURFACES
If the Cabinet is badly stained, use a cloth which s dippad in the chemical detergent hiquid
diluted with water and then squeezed dry. Do not use such solvents as alcohol, thinner, benzine.
efc., o abrasives, bleaching agents and or chemical dustcloth as thes2 can damage cabinet -
surface finish. _ PTV
' corre
PV
color
Soun
emitt
—B66— :




18, TROUBLESHOOTING

vn Fer trovbleshoctng. first check the conrection of wirmg connectors,
No.
e A @ In order to prevent electric shock and short circuit hazards, be sure to
— turn power off before psrferming work.
HARMING! @ 3e carefui so as not to damage wirings. Damaged wiring can cause
alectric shock ard sher circuit hazards.

@ After ramoving the cause ci the functioning of the Circuit Protector,
reinstzte the Circuit Pretecior. Depending on the cause of the
functicning, using the Circuit Protector as is without removing the
cause can cause generaticn of heat and fire hazard.

TABLE13a
PROBLEMS | CAUSE COUNTERMEASURES
i
. When the main SW | The power is noe ON. Firmly insert the plug into the outlet.
is mmed ON, e -
machine is not ! Incorrect power sourte/voltaze. MMake sure that the power supply/voliage are
acuvated. H coTrect.
{ The C]RCUTT PROTECTOR funzioned | First. remove the cause of overcurrent and
¢ duz [0 NOMENEY OVeICWTE reinstate the circuit protector to its original
| starus (see next page).
‘ Due to morzentay cvercurr=nt, Connedt After removine the cause of overcurrent, replace
! Beard Juse s blown Connect Board Fuse.
! 314-3036-7666 6300
e } : FUSE 2B G3eoma 258y HEC cE (82 x20)
Theccloronth: | Screenadjusmment is not approprize. Make adjustment appropriately,
PTVscreenis ot | iSee Sec. 15.)
comect '
PTV screennasa { Affectzd by the pernhery, sech 2z ather Make convergence adjustments (see Sec. 15).
coior devialon | machires. lecaton balding s steel frames.
| ete Change installation direction/ position. Move
-l tke other machines which cause the problem.
Afove the other machines which cause the
: : problem.
Scund 5 not ' Scund volume adjusament is cot comecL Adjust the SWITCH UNIT's sound adjustment
emitted. J volume (control)(see Sec. 9.
i
£ 1 1 In the Sound Test of the Test mode, increase
: { sound volume of MUSIC VOLUME
} (s2e Section 9).
' Malfurcticning 3D. and Aumo- Perform SOUND TEST (see Section 9),
. Cranector conmeticn fauilt Check comector connection petween the Front
: and Rear zabinets see Sec. 0)




TABLE 18 b

PROBLEMS

CAUSE

COUNTZERMEASUZRES

Operation of
Accel., Brake and
Pedal are not
satisfactory.

V. R. posidon deviaied.

Adjest VR, valoe in the INPUT TEST ol tes
moa: (sez Sel. 9,

V. R. malfunciionirz.

Repizce 2 V. R, See Sec. 12

GEAR's engagemernt is not correst.

Adjust the engagement of GEAY.

SHIFT LEVER
doesn't operate
satisfactorily.

Switch melruncrionme.

Repizce the SW. (See Sec. 11)

Steering Wheel
reaction 1s imregu-
lar. The centeris
deviated.

Power-ON check fztiure.

Redc power-OXN axd finish powsr-ON checlc
/See Sec. 6.)

Volume daviaron.

| Adjust Velumz vaue in theDRIVE BOARD

TEST of Test Moaz (se2 S22, 9.

Steering Whee!
reaction is weak.

Volume malfunctioning

Repizce the Vohnre. (See Sec. 10.)

Reaction Mechanism's secular changz.

in th: GAME ASSIGNMENTS of Test Mode.
change motor powsr seming (Se: Sec. 95,

No Steering Wieel
reaction.

Power-ON chezk failurz.

Redc power-ON and finish powsr-ON chech.
{Ses Sec. 6.}

Fluorescent lamp
does not light up.

Fluorescen: Lamp needs replacement

Replzce the fluorescent lamp. (S22 Sec. 15

Connestor cormmecton Is NCxTect

Check connecior connecton in te Billbaard
152¢ Sec. 6).

The Cockpit does
not sway.

Power-ON check faiturs,

Rede power-ON and finish pow:r-ON check.
{See Sec. 6.)

The Drve Board or Volum= s movemsnats
are irreguiar.

By watching the on-screen Ermor Cod: display.
hand}z the situation. (See Sec. 1¢.)

Wiring comection ianl

Chect for wirlmg connection berseen the Fromx
and Rear cabinzis (see Szc. 6).

Interactive play is
not possible.

Communication cablz is disconpectec

Conneact the cabie.

Cable conrections ars not corect

Connect the cable correctly (see Sec. 211

Settings for communication play are nat
correct.

Ensire that GAME ASSIGNMENTS sztiings
are correct {see Sex. 9).

CIRCUIT PROTECTOR
G CIRCUIT PROTECTOR

Functons due to ths activation

of bimetsl, To restors the

\\ function. wait for

approximately onz minute or
longer urtil the bimetal cools
0. (Press the Button.)

=
7=

ST.

PO




| REPLACEMENT CF FUSE

In arder to pravent an siectric shock. de sure to turn power off before

pesiorming werk by touching the intemal parts of the product.

Be careful so 28 nc: to demage wirings. Dameged wiring can cause

electric shock and shert creuit hazards.

Re sure fo uss ‘uses mesing spacified rating. Using fuses exceeding

the specified rating can cause fire ard eiectric shock hazards.

Aksr eliminatng the causs of she fusa bicwing. replace the fuse.

Deoending or he cause of fuse dlowing. continued use with the fuse

as is blown czn catse generation of heat and fire hazard.

@® Except for the iuses explzined in this manual, replacement of fuses
(irside projeciers end meritors for example) is strictly forbidden to
aveid causing sleciic shoek which can cecur even afier the power
supply is turrac off. Sheuid it becorre recessary 10 raplace such
fuses, centac: where yeu ourchzsed the product from for making
incuiries regercing "his matter.

©® Ary fuse which does not cispiay the ‘ype is nctof the |[EC Standard.

Fer replecemsrt, pace an orcer with whers ycu purchased the product

frem dor the fusa of the Pzrt No. hersin specified. Using fuses which

ars of an identical rating tut cifferent types can cause fire and shock
hazards.

WARNKG!

@ The icilowing reizrs tc ‘he ~use Type Display Form. Note that the types of

| breakng capacity 2nd ‘using characierisics are based on the |[EC

IPORTIAT! Stancard. Fuses cther than moss ci the |EC Stardard do net display the

type.

©® Trz ‘use rating anc tyce are disolaysd in the sequential order of rated
veitage, ratec current, fusing characeristics, Ereaking capacity and
dimensicns. Cimensicns are displayed oriy if *he fuse is not of a Smm
dia. end 20mm tength.

@ r.sirg Charzcierisics ars clasgifiec as [cilows:

Fr: extremely fast
r fast

M: medium

7. time ag

1. exysme ime &3
sgarding the orezking capacity. L refers o lew brezking capacity and
refars o hign breaking sarachy.

® R
b




ASSY PWR SPLY
BACK LID
. Z \“\[ Ty
\ = \\\!
M U T 7

Be ware of
the connector!

SCREW -(8) black
M4X20, w/spring & f'lat washers

FIG. 18 a

Remove the Back Lid and replace the fuse.
There are wiring connections inside the
Back Lid. Be very careful so as not to
damage the wiring,

Screen Side

=] o

* j.vummun

o |

FUSE 250VT 6, 34H




19. GAME BOARD

© In order to prevent electric shock and short circuit hazards, be sure to

s turn power off before performing work.

\/ARNING! @ Be careful so as not to damage wirings. Damaged wiring can cause
fire, electric shock and short circuit hazards.

@ Do not expose the Game BD, etc. without a good reason. Failure to
observe this can cause electric shock hazard or malfunctioning.

The electronic parts on the IC Board could be damaged due to human

' : body's static electricity. Before performing IC Board related work, be sure
GAUTION: to discharge physically accumulated statics by touching grounded metallic
surfaces, etc.

19—1 REMOVING THE BOARD

@O Tum the power off.

SIDE DOOR L

(2 Remove the 2 screws and
untock to open Side Door 1.

SCREW (2) black

ME3<20,
w/spring washers
N

3

®

N

(3) Remove the connector from the
Terminal by loosening the 2
screws (one each on the left /
right side) which secure the
connector,

CONNECTOR
Remove the connector
by loosening the 2 screws. ‘

@ Disconnect the Optic Fiber
Connector,

(3) Remove all of the connectors
from inside the cabinet.

o4
¢

Disconnect all of

the wiring connectors.

OPTIC FIBER CONNECTOR

FIG.19.1b
—71— AL




(® Remove the 2 screws which secure
the wooden base on which the
Shield Case is mounted.

SCREY - (2)
M5 X 30, -
flat washer used

i FIG.19. 1 ¢
@ Withd‘raw the wooc.ien base with SCREF (3)
the Shield Case as is mounted. At M4 XE,
this time, use care so as not to w/flat & spring washers |
damage the wiring and optic fiber
cable,

(® Take out the 3 screws, remove
Case Lid, and the Game Board will
appear.

CASE LID i}

FIG. 19. 1 4




19—2 COMPOSITION OF GAME BOARD

GAME BD DAYTONA USA 2 (833-13427)

SCREW (16)

M3 35

! o , SCREW (1)
flat & spring washers used M3X 35,

SCREW (1) tlat & spring washers used
M3x25, w/flat & spring washers

Plastic washer & Hexagon Nut used

E
=
]

DIPSW)

<:> ALL OFF
D
FIG. 19,2

No. | PART No. DESCRIPTION

@ | 837-12715-91 MODEL3 STEP2 CPU BOARD

@ | 837-12716-91 MODEL3 STEP2 VIDEO BOARD

837-13368 MODEL3 STEP2.1 VIDEO BD

@ | 834-13428 ROM BD DAYTONA USA2

@ | 837-11861-91 MODEL3 COMM BD COM

® | 837-13507-COM PFSB SEC BD DUT COM




19—3 DRIVE BOARD

® Usecaresoasnotio dama

electric shock and short cir
@ Do not touch undesignate
cause electric shock and

ge wirings. “Damaged wiring can cause
cuit hazards.

d places. Touching places not specified can
short circuit hazards,

ERROR DISPLAY

If an irregularity occurs in the Drive Bo
and the 7-SEG display on
the ERROR message. No
Cockpit swaying mov

Among the ERROR display as per Table 19.3, each of Er 01, 02,20 and 22 is displayed when

an irregularity is found during initialization setting movements when power is turned on and at

the time the Test Mode is finished.

Among the ERROR display
irregularity is found during
during game play,

Table 19.3 ERROR DISPLAY

ard, etc., the ERROR message is shown on the screen
the Drive BD. Take countermeasures in the manner corresponding to
te that even in the case an error occurs, game is playable without
ement and steering wheel reaction,

as per Table 19.3, each of Er 23,24 and 25 is displayed when an
game play and ADVERTISE mode. When the ERROR is found
the ERROR is displayed in the right-hand side center of the screen. In this
case, the Cockpit is fixed and game can be continued without Steering Whee] reaction.

On-screen

7-SEG display on

ERROR display | Drive BD. ERROR CAUSE/COUNTERMEASURES
DRIVE BOARD Er 01 ROM ERROR Malfunctioning of Drive Board,
ERROR is Replace Drive Board,
displayed for 5 Er 02 RAM ERROR
seconds before
displaying Er 20 Initialization Irregularity during initialization setting movement,
ADVERTISE setting irregular- | Finish initialization setting movement by turning
mode after ity of motor power off and then on. Note that when ERROR is
initialization displayed,the malfunctioning relates to the Motor
setting move- System (Motor, Drive BD.which controls the Motor,
ment. wirings in between, etc.)
Er 22 Steering Wheel's Malfunctioning during initial setting movement.
centering error Finish initialization setting movement by turning
power off and then on. Note that when ERROR is
displayed, the malfunctioning relates to the Steering
Wheel Volume system,
DRIVE BD Er 23 ERROR of the Malfunctioning which occurs during operation.
ERROR is Encoder incorpo- | First tum the power off and after 10 min., turn it back
displayed on the rated in the on again. Note that when this Error is displayed, the
right-hand center moior. malfunctioning relates to the Motor System.
of the screen. :
Er 24 Overcurrent
ERROR
Er 25 Overheat _
Overload




DEIVE BD 4
m 7
SIDE DOOR R 7

=3
SCREK (4) black e

Md <20,
w/flat & spring washers

FIG. 19. 3

When ERROR is displayed on the screen, remove Side Door R from the back of the Front
Cabinet without turning power off, and check the 7-SEG display on the Drive BD. At this
time, if the power is turned off, each of Er 23, 24 and 25 which could have occurred during
operation may not be displayed. Wirings are connected inside the Side Door R. When

" removing Side Door R, be very careful so as not to damage the wirings.




20. DESIGN RELATED PARTS

For the Warning Display stickers, refer to Section 1.

—
(e~
N

\DA YTONA USA 2

(Bd |




=
©

OO~ Wiy —

PART No.

421-9889
421-98390
422-0689-01
422-0693-0
423-0320
428-0624
PUT-2001-B
DUT-2001-C
DUT-2001-D
DUT-2001-E
DUT-2003-B
DUT-2004-B
DUT-2004-C
DUT-2004-D
DUT-2004-E
DUT-2004-G
DUT-2004-H

BUT-2004-1

DUT-2004-J
DUT-2005-B
DUT-2006-B
DUT-2006-C
DUT-2007-8
bUT-2007-C
bUT-2102-B
DUT-2103-B
DUT-2201-B
DUT-2201-C
DUT-2201-D
bUT-2201-E
DUT-2204-B
DUT-2301-B
bUT-2301-C
DUT--2501-B
DUT-2501-C
DUT-2502-B
DUT-2503-B
SPG-2002

DYN-C010

DESCRIPTION

STICKER PTV SIDE L DUT
STICKER PTV SIDE R DUT
PLAY INSTR SH DUT DX ENG
SUB INSTR SH DUT DX ENG
BILLBOARD PLATE DUT DX
DISPLAY CARD DUT BX
STICKER BONNET A
STICKER BONNET B

STICKER BONNET NO L

- STICKER BONNET NO R

STICKER SHIFT

STICKER REAR COVER A
STICKER REAR COVER B
STICKER REAR COVER C
STICKER REAR COVER D
STICKER REAR COVER F
STICKER REAR COVER LINE
STICKER REAR COVER LINE L
STICKER REAR COVER LINE R
STICKER SEAT BASE COVER LOGO
STICKER SIDE L UPPER
STICKER SIDE L LOWER
STICKER SIDE R UPPER
STICKER SIDE R LOWER
STICKER SIDE STEP

STICKER SHIFT BOX SIDE
STICKER CAR NO

STICKER DAYTONA USA 2
STICKER LOWER

STICKER UPPER

STICKER SEAT BASE

STICKER VR SW

STICKER CNT PNL LOGO
STICKER WING L

STICKER WING R

STICKER WING COVER
STICKER WING LID

STEERING EMBLEM

DENOM! PLATE




21. COMMUNICATION PLAY

@ Before performing between-cabinets connection work, be sure to turn T
ower plug from the plug socket.
lectric shock or short circuit

—— the power SW off and unplug the p
WARMMG! Failure to observe this can cause e
accidents.

@ Perform assembling as shown in this manual.
can cause electric shock accidents and malfun

Erroneous assembling
ctioning.

By linking 16 machines, up to 16 persons can play
are 1o be installed for communication play, some of the parts will remain as spare.

21—1 INSTALLATION PRECAUTIONS

simuitancously. Although accessory parts

1) Since multiple machines are to be linked, sufficient power corresponding to the number of

machines used need to be supplied. Note that as a standard, the per machine current ¢

should be 7A for the 230V area.

apacity

2 ) From the viewpoint of safety, be sure to secure space in excess of 50 cm. between machines as

shown below,

M= s comp
‘ﬂ = c |
| il P
In excess of 50 cm.

— ¥ _
1IN0 bl )

FIG. 21.1




21—2 -CONNECTING THE COMMUNICATION CABLES

The optic fiber cable is used for the communication linkage.
Excessive bending may damage the communication cable. Be very careful

(D Take out the 2 screws, unlock to open Side Door L, and make sure that the 2 Optic Fiber Cables are
in the Cabinet. :

& The Optic Fiber Cable Connector has TX and RX Stickers on both sides as shown.

A\
= 0=

® RX and TX are displayed below the Optic Relay Connéctor.

RELAY CONNECTOR

= L DUT-4000
FIG.21.2b

@ Insert RX of the Optic Fiber Cable to TX of Relay Connector, and TX of the Optic Fiber Cable
to the RX of Relay Connecior,

(& Insert RX of the Optic Fiber Cable to TX of the Filter Board, and TX of the Optic Fiber Cable
to RX of The Filter Board. When the above work is completed, close Side Door L, lock it and
secure with the 2 screws.

SHIELD CASE
FILTER BOARD

SIDE DOOR L

RELAY CONNECTOR

........

FIG.2L2¢ -

—79—




® Take out the 8 screws, disconnect the Connector, and remove thé:Back: Lid=: o

BACK LID

o

SCREF (8), black /

Md X 20,
w/flat & spring washers

N
FIG.21.2.d /
N

@ Apply Stickers TX and RX below the Optic Relay Connector.

RELAY CONNECTOR

Sticker opposite the backside

FIG.21.2¢

® Attach Connector 22 to the both ends of Flex Tube, and assemble the PROTECT Tube. First,
disassemble Connector 22.

D PLASTIC NUT
(5 %
b HOLDER

INSERT

CONNECTOR

SEAL WASHER

METAL NUT




® First pass the Plastic Nut through the Flex Tube. Otherwise, the subsequent work can not be
performed satisfactorily. Therefore, be very careful of this point.

Install the Holder and then the "Insert” for both ends of the Flex Tube by tumning the Holder and
Insert as in bolt and nut.

THSERT

FLEX TUBE

PLASTIC NUT / HOLDER

FIG.21.2¢g

@ Tighten the Plastic Nut to the Connector.

PLASTIC NUT CONNECTOR

FLEX TUBE

FIG.21.2h

@ Install the PROTECT Tube into the OPT Connector Box Hole. Fit the Connector in the Box
" Hole, put the Seal Washer throngh and tighten the Metal Nut.

OPT CONNECTOR BOX

OPTIC FIBER CABLE

SEAL WASHER

FIG, 21. 2




Optic Fiber Cable connection is looped.~

3 Pass the Optic Fiber Cable in tbe PROTECT Tube so0 as to allow
shown below depending on the nimber of machines linked. Als
other than those shown below, always be sure to connect TX to

connections to be made ag
o, for the number of machines
RX so that eventually, the entire

OPTIC FIBER CABLE CONNECTION (By number of machines linked)

Insert Optic Fiber Cable Connector TX {red)
to Relay Connector RX,
Insert Optic Fiber Cable Connector RX (black)
1o Relay Connector TX.

3P LINK

2P LINK

Optic Fiber Connector

RX or black

—

fa

=3
|
—

§IRT:

5

i

b

ISR

T)?oﬂr red
{e) ]
]

TR H] 1]k
)
el I

{9 ]
_J =
0 i

L

—

b—1

VT
[ =]

CAR NUMBER 2

©

4

T

L

CAR NUMBER 3

CAR NUMBER 2

T

TG

[

;_?J
r//,__"_

CAR NUMBER 4

CAR NUMBER 1

CAR NUMBER 1
6P LINK

bRX
<aTX,

W

|

]
=T

_

\§{IEE

'(_

6

T

s

]

L

CAR NUMBER &

CAR NUMBER &5

CAR NUMBER 2 CAR NUMBER 3

CAR NUMBER 1




" Take out the 4 screws from the Back Lid to remove the Air Vent.

BACK LID
AIR VENT

FIG.21.2k

(® By using the 4 screws, install the OPT Connector Box to the place where the Air Vent was
previously. At this time, be very careful so that the Optic Fiber Cable is not caught.

OPT CONNECTOR BOX

BACK LID

FIG. 21. 21

As per FIG. 21. 2 j, insert the Optic Fiber Cable’s Connector (red) to the RX Optic Relay Con-
nector, and Connector (black) to the TX Optic Relay Connector, and then secure the Back Lid
with the 8 screws. At this time, use care so as not to forget connecting one of the Connectors.

D Regarding the both end cabinets on which the PROTECT Tube is not to be altached, secure the
Hole Lid with 2 screws to cover the hole.

OPT CONNECTOR BOX

HOLE LID

FIG.21.2m




21—3 APPLICATION OF CAR NUMBER STICKER

Apply CAR NUMBER STICKER to the WING PLATE sequentially in order of 1, 2, 3, ... startin
from the leftmost linked car as seen from the front (PTV screen side).

CAR No. STICKER

I

T

i

ey EATTIBIES 22 ' h
| = '
Iy ey

TT—I1 110 v, T TIET T Q I — T T
o ||| R i : ! E; % ] 2 :!5 —”—“%‘::ﬂ:[[\
Tl B etompn 41| WSk e N | W el

__JL—’ 1 1 jl
oy %

e
»

WING PLATE PROTECT TUBE

FIG. 21.3




21—4 SETTING FOR COMMUNICATION PLAY

HPORTAIT

® ©

During interactive play, if communication is interrupted due to some cause,
the Network Check screen appears after finishing the game.

Cause all of the seats to enter the Test Mode and change the GAME ASSIGNMENTS of each
seat for communication play. For the setting change procedure, refer to Section 9.

Press the TEST button to enter the test mode and choose "GAME ASSIGNMENTS.”

Move the arrow mark (—) to "LINK ID" and press the TEST button to allow one of the cabinets
to be set to "MASTER." Set all other cabinets to "SLAVE,"

Bring the arrow mark (—>) to "CAR NUMBER," press the TEST button and set plural number
of the machines sequentially to No. 1, No. 2, No. 3 and so on as applicable starting from the
extreme left facing the monitor's front side. If the same number is set for 2 or more cabinets, or
if the sequential order is incorrect, the game display, etc. will be confused (different from the
actual status). Therefore, be careful of this point.

In the communication mode, main Game Assignments are set by the "MASTER" seat. Even if
the setting is changed by the SLAVE machines, the setting will not be effective for the game,

GAME ASSIGNVENTS

COUNTRY EXPORT
— LINK ID MASTER
CAR NUMBER 1
CABINET TYPE DELUXE
DIFFICULTY NORMAL
ADVERTISE SOUND oN
VOCAL CENIS
GAME MODE NORMAL {SPRINT)
MOTOR PORER
RANK ING WODE CAMPAIGN
LOCATION MAME ENTRY
CAMPAIGN SCHECULE
POINT CLEAR
EXIT

SELECT WITH SERVICE BUTTON
AND PRESS TEST BUTTON

FIG.2E. 4 GAME ASSIGNMENTS

_ | __—857“_




22, PARTS LIST

From among the parts used for the product, regarding the Stickers & Sheets such as warnin
cautionary displays intended for piayers, and those describing the name of hazard preventio
equipment such as the Emergency Stop Button, etc,, the official language applicable to th
installation location is employed. These Stickers and Sheets are important parts from the
of view of safety and should be replaced immediately if soiled or peeled off. The PARTS LIS
herein contains only the PART Nos. of Stickers and Sheets described in English (with suffixed
E or EG or UK).

In the case where the star mark * is indicated in the Note Column of the PARTS LIST, that
particular part has the applicable official language available. As such, when placing order,
ensure that the corresponding official language is available for that particular part. For Examp
if you desire Stickers and Sheets described in French, suffix FR in lieu of UK.

However, note that if a common expression can be used, only one expression is registered for
plural official languages and in this case, only one language is available.

The following are the suffix character(s) of the Part No. for the corresponding official language:

Eor EG or UK: English FR:  French GM: German SP:  Spanish
PT: Portuguese IT:  Italian DU:  Dutch GR:  Greek
DA: Danish SW: Swedish NW:. Norwegian |G Icelandic

Note that Parts List herein does not include the individual parts of assemblies and manufactured
items. Please understand that inquiries and placing orders as regards the individual parts below
may be unacceptable. ;

@ Assemblies only for finished product sales (such as the printed circuit board on which ICs and
fuses are mounted),

@ Manufactured items incorporated for this product (projectors, monitors, motors, etc.) As a
rule, the products listed in ITEM NO. 101 ~ 199 of the Parts List.

@ Units which are assembled by employing welding, riveting, and adhesives.




(D-1/2)

(1) TOP ASSY DAYTONA USA 2 DX




(1) TOP ASSY DAYTONA USA 2 DX

ITEM NO. PART NO, DESCRIPTION NOTE
1 DUT-0100 ASSY TUBE
2 DUT-100¢ ASSY FRONT CABI
3 DUT-2000 ASSY REAR CABI
4 DYN-0010 DENOMI PLATE
8 421-8885 STICKER CAUTION FORK
11 421-7987-01 STICKER ELEC SPEC FOR CE
14 422-0689-01 PLAY INSTR SH DUT DX ENG
15 SGM-4486 POLY COVER 1300 X 2100 %1300
16 DUT-0002 POP BRKT
17 429-0624 DISPLAY CARD DUT DX
18 422-0693-01 SUB INSTR SH DUT DX ENG
19 440-CS0136-UK STICKER C DUT DX UK
20 440~CS0139-UK STICKER C WING UK
21 440-WS0141-EG STICKER W HIGH TEMP S ENG
22 440-KWS0142-EG STICKER W POWER OFF S ENG
23 440-WSO002XEG STICKER W POWER OFF ENG
201 000-T00408-0B M SCR TH BLK M4 X8
202 000-T00420~0B M SCR TH BLK M4X20
203 008-T00408-0B TMP PRF SCR TH BLK M4x8
204 000-P00408-WB M SCR PH W/FS BLK M4 X8
205 000-T00408-0C M SCR TH CRM M4 X8
206 050-H00400 HEX NUT M4
207 060-S00400 SPR WSHR M4
208 060-F00400 FLT WSHR M4
401 601-6604-70 CARTON BOX 70
402 420-6373-04 OWNERS MANUAL DUT DX CE
403 SGM-2675 POLYETHYLENE BAG, 240 X370
404 220-5576 KEY MASTER FOR 220-5575
405 SGM-4111 KEY BAG
406 220-5484 YOL CONT B-5K OHM
, 220-5373 VOL CONT B-5K
{ 407 514-5036-7000 FUSE 6. 430 7000MA 125V
408 090-0074 STATICIDE
410 509-5636 SW MICRO TYPE SS—-5GLOT
413 090-0174 GLASS CLEANER NAC S-100
414 SPG-0009 OPT CONN BOYX
415 DYN-0009 HOLE LID
416 310-5051-22 CONN 22
417 600-6275-0700 ASSY FIBER CABLE 5 700CM
418 310-5050-220150 FLEX TUBE 22-0150CM
119 421-9894 STICKER 1-8 DUT DX
/ GPD-0002¥ SHIPPING BRKT
e 030-000860-S HEX BLT W/S M8 X860
e 060-F00800 FLT WSHR M8
yd 420-6410 SERVICEMAN MNL DUT DY CE 5
/ 600-6618 AC CABLE CONNECT TYPE FOR EXP 1
yd 421-8740 CAUTION INSTR COP U/R 4 4
v 421-9507 STICKER NOT INSERT COIN
yd 421-9471 STICKER INDOOR USE ONLY
v 421-9472 STICKER CE MARK




(2) AssY TUBE (DUT-0100)

ITEM NO. PART NO.

1 DUT-0101

pA DUT-0102
202 050-H00400
203 060-500400
204 060-F00400
301 600-7059-051
302 600-7059-052

DESCRIPTTON

TUBE BOX REAR
TUBE BOX FRONT

HEX NUT M4
SPR WSHR Mt
FLT WSHR M4

WIRE HARN TUBE A
WIRE HARN TUBE B

NOTE




(D-1/2)

—90—




~ (3)-ASSYBILLBOARD (DUT-0500)

ITEM NO.

PART NO,

DUT-0501
DUT-0502
DUT-0503
DUT-0504
DUT-0505
DUT-0506
DuT-H507
DUT-0508
DUT-0509
DUT-0510
DUT-0511
423-0320
440-WSO002XEG
440-WS0012XEG

390-6579-0999R
214-0223
182-5078-AB-CE
601-5525-100
109-5005
280-5009-01
280-5275-SR10

000-P00408-W
000-T00408-0C
000-T00412-0C
050-F00400
050-F00300
030-000610-W

600-7059-072
600-7059-019

k3

0-2/2)
DESCRIPTION NOTE

BILLBOARD BOX
BILLBOARD LID
SIDE BOX L
SIDE BOX R
SIDE COVER L
SIDE COVER R

- UPPER REFLECTOR

CENTER REFLECTOR

LOWER REFLECTOR

PLATE SASH

LOWER PLATE

BILLBOARD PLATE DUT DX
STICKER W POWER OFF ENG
STICKER W HIGH TEMP ENG

FL SLIM TYPE 09993 RED
Ft. SOCKET W/CONN

COTL BALLAST AB-116 CE
BUSH 1. 2T

HANDLE

CORD CLAMP 21

CORD CLAMP SR10

M SCR PH W/FS M4 x8
M SCR TH CRM M4 X8
M SCR TH CRM M4 X 12
FLG NUT M4
FLG NUT M3
BEX BLT W/FS M6X10

WIRE HARN CE J
WIRE HARN BILLBOARDQZ

gt




0-1/3).

. -
= FFHE i @




(4) ASSY FRONT CABI- (DUT-1000)

ITEM NO.

OO0 =~ O O s LN —

e e et el e el
LN GO DD = O

16

PART NO.

DUT-0500
SRT~1020
DUT-1007
DUT-4000CE
DUT-4100CE
DUT-4200CE
421-9889
421-9890
440-WS0033XEG
440-WSO002XEG
421-7515
DUT-1005
DUT-1G01CE
DUT-1002
DUT-1003
DUT-1004
440-CS0138-UK

200-5709CE
601-0460
600~-6278-0100
211-5479-01
280-5009-01
270-5133-05

000-PO0312-W
000-P00408-WB
000~-P00420-WB
000-PO0530~-3
068-552016
030-0010A0
060-501000
068-A52820

. 000-P00520-WB

000-PO0408-W
011-F00310

. 000-T00408-0C

068-441616-0C
006-T00512-0C
000-T00420-0B

600-6743-050
600-7059-014
600-7059-015
600-7059-016

600-7069-017-91

600-7069-047
600-6817-031

DESCRIPTION

ASSY BILLBOARD

ASSY BACK LID

BACK LID R

ASSY MAIN BD CE

ASSY PWR SPLY

ASSY DRIVE BD

STICKER PTV SIDE L DUT
STICKER PTV SIDE R DUT
STICKER W BD POWER OFF ENG
STICKER W POWER OFF ENG
STICKER FIBER CABLE TX/RX
BILLBOARD HOOK

FRONT BASE CE

BASE LID

CONNECTOR COVER

BILLBOARD HOLDER

STICKER C BETWEEN UK

PTV 50 M 24K GHS65
PLASTIC TIE BELT 100MM
ASSY FIBER CABLE 2 0100CM
CONN OPT JOINT

CORD CLAMP 21

FERRITE CORE 3A5-JPN-250-1

M SCR PH W/FS M3X12

M SCR PH W/FS BLK M4 X8 = TAs-470001 RVT open TYPE BLK3.2+
M SCR PH W/FS BLK M4X20
M SCR PH W/S M5X30

FLT WSHR 5.5-20X1.6

HEX BLT M10X100

SPR WSHR M10

FLT WSHR 10. 5-28X2

M SCR PH W/FS BLK M5X20
M SCR PH W/FS M4 X8

TAP SCR FH 3X10

M SCR TH CRM M4 <8

FLT WSHR CRM 4.4-16X1.6
M SCR TH CRM M5X12

M SCR TH BLK M4 X20

ASSY RGB CABLE 050CM
WIRE HARN FRONT CABIOI
WIRE HARN FRONT CABI02
WIRE-HARN -FRONT CABIO3

- WIRE:HARN FRONT CABIO4
~ WIRE:HARN FRONT CABIOS

600-7059-067-91 W

SPG-1009
DUT-1009-
SPG-1011




g et e el

ASSY FRONT GAB! (DUT-1000)

ITEM NO.

\\\\\\\\\\\\\\\\\\\\\\

PART NO.

SPG-1012
117-5402-06
011-F03512
011-T03512
050-H00400
060-F00400
060-S00400
600-6972-0600
600-6972-0220
600-6972-0820
600-6972~1800
DUT-1008
DUT-1050CE
270-5131
270-5117
000-P00420-WB
600-7059-075
600-7059-077
280-5009-01
280-0419
011-F00310
FAS-790001
660 -TeoGoo-0o8

DESCRIPTION

INSULATOR SHEET SS
EARTH TERMINAL PLATE 6P
TAP SCR FH 3.5X12

TAP SCR TH 3.5X12

HEX NUT M4

FLT WSHR M4

SPR WSHR M4

WIRE HARN EARTH ID5 0600MM
WIRE HARN EARTH ID5 0220MM
WIRE HARN EARTH ID5 0820MM
WIRE HARN EARTH ID5 1800MM
INSULATOR SHEET

AC UNIT p
N.F ZRP2210-02 AC250V 104
FERRITE CORE TDK ZCAT3035-1330
M SCR PH W/FS BLK M4X20 :
WIRE HARN CE M

WIRE BARN CE O

CORD CLAMP 21

HARNESS LUG

TAP SCR FH 3X10
NAIL THH STNLS 1.2x13

FLT WshR Buc Md




(8) FRONT BASE (DUT-1001)

ITEM NO. PART NO.
PUT-1001-A
SRT-1101-A
SCR-1008
SRT-1104
ARC-1006
117-5233

601-9377
601-6224
601-6699X

011-T03512
030-000630-SB
060-F00600
050-H01600

DESCRIPTION

FRONT BASE BLANK

NUT PLATE M10

NUT PLATE FOR CASTER
LEG BRACKET R

LEG BRACKET

PLATE LEG BRACKET BLACK

CASTER FAI=75
CASTER 75

LEG ADJUSTER BOLT M16X75 ~ i

TAP SCR TH 3.5x12
HEX BLT BLK W/S M6X30
FLT WSHR M6

HEX NUT M16

NOTE




ITEM NO.

e 00 DD =

101
102
103

201
202
203
204
205
206

301

PART NO.

SPG-1021
105-5238-91
105-5239-04
601-8543

260-0011-02
280-5009-01
280-5275-SR10

000-P00408-WB
000-P0O0312~-W
000-T00408-0B
050-H00400
060-500400
060-F00400

600-6817-033

DESCRIPTION

BACK LID
FAN BRKT
AIR VENT
FAN GUARD

AXTAL FLOW FAN AC100V 50-60HZ
CORD CLAMP 21
CORD CLAMP SR10

M SCR PH W/FS BLK M4 X8
M SCR PH-W/FS M3X12

M SCR TH BLK M4X§

HEX NUT M4

SPR WSHR M4

FLT WSHR M4

WIRE HARN FRONT CABI7

NOTE




(D AC UNIT (SRT-1050CE) = pu. (oo c©

0%

ITEM NO. PART NO.

1 DUT-1051

2 421-7468-01
3 421-8202

101 512-5046-8000
102 450-5134

103 o09-56453-91-V-B
104 214-0202
106 280-5009-01
106 601-0460

107 310-5029-H20
108 310-5029-J20

109 270-5117

© 000-P0OO416-W
(50-H00400
060-F00400
060-500400

~ 600-7008-002

600-7008-110
00-7059-073-91
600-6972-0950

DESCRIPTION NOTE

AC BRKT
STICKER C.P W/PIC
STICKER EARTH MARK

C. P 8000MA CE UL

MAGNET CONTACT S-NIOCX AC 230V
SW ROCKER J8 V-B

AC INLET PANEL TYPE

CORD CLAMP 21

PLASTIC TIE BELT 100MM
SUMITUBE F H Z0MM

SUMITUBE F J 20MM

FERRITE CORE TDK ZCAT3035-1330

M SCR PH W/FS M4 X16
HEX NUT M4

FLT WSHR M4

SPR WSHR M4

WIRE HARN AC L

WIRE HARN MAIN SW

WIRE HARN EARTH AC UNIT B
WIRE HARN:-AC N EXP

WIRE HARN AC L EXP
- WIRE:-HARN CE K

WIRE HARN EARTH ID5 0950MM

o —g7=




ASSY ‘MAIN BD CE (DUT-4000CE)

o T (20
1 / e .’/-’..//_’7’/‘," A S P I //'l / v
C b
/™
2=430 A
L= =l
i - z
e B A R 3 N TP e
) Note:make sure that there is no wiring, ete.
() in the stash mark portions.
ITEM NO. PART NO, DESCRIPTION NOTE
1 SPG-4001 WOODEN BASE L
2 DUT-4300CE ASSY SHIELD CASE CE
3 105-5241 SHIELD CASE BRKT
101 280-5009-01 CORD CLAMP 21
102 601-0460 PLASTIC TIE BELT TO0MM
201 (011-F00310 TAP SCR FH 3x10
202 000-P0O0408-W M SCR PH W/FS M4 X8
203 000-PO0O412-W M SCR PH W/FS M4x12
301 600-6817-019 'WIRE HARN MATN BD1
302 600-6817-020 WIRE HARN MATIN BD2
303 600-6817-022 WIRE HARN MAIN BD4




ASSY SHIELD CASE GE (DUT-4300CE)

JOL
e

o /

- /‘.'
: A v

/TE g
\ y
FAN (2 [ e S
4
i

f

r A
I L]
ITEM NO. PART NO. DESCRIPTION
1 105-5245X SHIELD CASE MODEL3 NVS
2 105-5242X SHIELD CASE LID MODEL3
3 839-1060 FILTER BD MODEL3 DUT CE
4 833-13427 GAME BD DAYTONA USA2
5 421-9174-01 STICKER CAUTION ANTISTATIC
6 421-6510-13427 STICKER 833-13427
7 601-8928 CARTON BOX MODEL3
8 4216326 STICKER IC BD SERIAL NO INFO
101 260-0064 FAN MOTOR DC12V
102 280~5275-SR10 CORD CLAMP SR10
103 601-0460 PLASTIC TIE BELT 100MM
201 000-P00408-% M SCR PH W/FS M4X8
202 010-PO0308-F -~ S-TITE SCR PH W/F M3 X8
203 010-PO0310-F S-TITE SCR PH W/F M3 10
204 000-P00320-W M SCR PH W/FS M3x20
205 010-P00365-F . . ___ . S-TITE SCR PH W/F M3X65

301 600-6770-018-91 .~ WIRE HARN FAN MOTOR




‘:;Ln...‘.\ -

L et

ASSY PWR SPLY (DUT-4100CE)

/,
) ecornany ; =
. a o & g
[TE—==——=gy .
— by
g ) IR oo %

o 4-¢30

[o 1w
o]

©
™
N
&

T 8 {29 f1oc) f1ga
\-g. g

[:;T77 — &ico!nuv]
= =
) = -] QZB
M) 3
{ A | | S
(I | P
= j = [pr eane] ™ 20
7
s \\
s \\
: W

e
(3

Note:make sure that there is no wiring, etc
in the slash mark portions

—100—




ITEM NO.

CO =3 O O b L0 B

i01
102
103
105
106
107
108
109
110

201
202
203
204
205
206
207
208
209
210

302
303
304
305
306
307
308
310
311
312
313
314
315

PART NO,

DUT-4101
DUT-4150
838-13142
§38-11650-39
838-11650-40
838-13445

838-11856CE-02

BY-4102

400-5330-02-91

560-5363CE
060-5377
260-0011-02
280-5009-01
280-0419
601-0460
601-8543
270-5117

011-T03512
011-T00325
011-F00310
000-PO0616-W
000-PO0416-W

© 000-P00450

050-F00400
060-F00400
060-500400
068-652016

600-7059-006
600-7059-007
600-7059-009
600-7059-010
600-7059-045
600-7059-046
600-7059-057
600-7059-060
600-7059-061
600-7059-062

600--7059-063-91
600-7059-074-91

600-7059-076

ASSY PWR SPLY (DUT-4100CE)

NOTE

DESCRIPTION

WOODEN BASE C

ASSY SOUND BD

BASS AMP 50Wx 2

EQ. PWR AMP DUT DX CE F
EQ. PWR AMP DUT DX CE R
AUDIO MIX BD

CONNECT BD W/FUSE 6. 3A CE
FAN MOTOR BRACKET

SW REGU FOR MODEL3

AUDIO XFMR 12.BVBAX 2 23V9. 6A X2
PWR XFMR 200-240V 100V104 CE
AXTAL FLOW FAN ACIO0V 50-60HZ
CORD CLAMP 21

HARNESS LUG

PLASTIC TIE BELT 100MM

FAN GUARD

FERRITE CORE ZCAT3035-1330

TAP SCR TH 3.5x12
TAP SCR TH 3x25

TAP SCR FH 3X10

M SCR PH W/FS M6 X 16
M SCR PH W/FS M4 X 16
M SCR PH M4 x50

FLG NUT M4

FLT WSHR M4

SPR WSHR M4

FLT WSHR 6.5-20%1.6

WIRE HARN PWR SPLYO06
WIRE HARN PWR SPLYQ7
WIRE HARN PWR SPLY(9
WIRE HARN PWR SPLY10
WIRE HARN PWR SPLY1t
WIRE HARN PWR SPLY12
WIRE HARN PWR SPLY13
WIRE HARN EXP B

WIRE HARN EXP C

WIRE HARN EXP D

WIRE HARN CE A

WIRE HARN CE L

WIRE HARN CE N

—101—

(D-2/2)




) z 20717
[o ¢ — ©
—
00000000 00000000
00000600 00006600
000000060 00000060
00000066 000000600
BOCABBO0 OOO00B0
00000000 006000060
O003E000 00000000
00000000 000000G0
000000066 0000000
00000000 000606060 R
00080000 000000H0 g;\\\\<:5:} 200
B0000060 00000000 g, ﬁ:zﬁ
DCOO0D0D } 4
00000000 T
00000660
0C000000
000O6H00
CO000000
00600006
00000060
000006060
00000000
0000000
00000000
00000000
00006 DOS
0OGOBG00
00000006 .
00000000
0O00000H
C0000HHD
00060006 >
DO0OBO00
® 4
L i
e ()
ITEM NO, PART NO. DESCRIPTION NOTE
1 105-5315 SHIELD CASE MPEG
2 105-5316 SHIELD CASE LID MPEG
3 105-5317 SHIELD CASE BRKT MPEG
4 837-13429 SOUND BD DAYTONA USA2
5 839-1021 FLT BD DIGITAL SOUND
6 421-6430~13429 STICKER 837-13429
201 000~-P0O0408-W M SCR PH W/FS M4 X8
202 010-PO0308-F S-TITE SCR PH W/F M3 xR
203 010-P0O0310-F S-TITE SCR PH W/F M3 X10
301 600-7000-001 WIRE HARN DIGITAL SOUND BD 4
302 6C0-7000-003 WIRE HARN DIGTTAL SOUND BD C
303 600-7000-004 WIRE HARN DIGITAL SOUND Bb D
304 600~7000-005 WIRE HARN DIGITAL SOUND BD E

—102—~




LLIT]

iV d - -

o N N_Z2-¢30
I \

‘ 5 7 B A A R A o A

AN

10 2 2D
7 e 9

Note:make sure that there is no wiring, etc.
in the slash mark portions.

—103—




12 ASsY DRIVE BD (DUT-4200cE) (D-2/2)

ITEM NO
1
2
3
4

101
102
103
104
105
106
107

108
109
110

201
202
203
204

301
302
303
304
305
306
307

PART -NO. —

SPG-4201
838-13481

838-12912-01. - —

839-0233-06CE

280-5009-01
280-0419
601-0460
209-0023
209-0032
400-5354
270-5098
270-5098-01
270-5117
450-5145
472-0330-01

011-T00325
011-T00316
011-F00310
011-T03512

600-6817-025
600-7059-011
600-7059-013
600-7059-049
600-7059-064-91
600-7059-065
600-7059-066

DESCRIPTION NOTE

WOODEN BASE R
DRIVE BD BUT
SERVO MOTOR DRIVE BD NEW
SSR 34 BD CE

CORD CLAMP 21

HARNESS LUG

PLASTIC TIE BELT 100MM

CONN CLOSED END SMALL TYPE
CONN CLOSED END LARGE TYPE
RECTIFIER DC45V

SLEEVE FERRITE CORE SFC-10

SLEEVE FERRITE CORE SFC-10 BK _

FERRITE CORE TDK ZCAT3035-1330

SSR AC20A

RES 330HMIW5% METAL OXIDE FILM

TAP SCR TH 3X25
TAP SCR TH 3% 16
TAP SCR FH 3X10
TAP SCR TH 3.5x12

WIRE HARN DRIVE BD3
WIRE HARN DRIVE BDO1I
WIRE HARN DRIVE BD03
WIRE HARN DRIVE BDOS
WIRE HARN CE B
WIRE HARN CE C
WIRE HARN CE D

~104—




0-173)

{3 ASSY REAR GABI (DUT-2000)

EES

w - $8300¢ *8N_AN0d0L

S ()

\

~

Oy

GO

B _aw

. N imIM.m.M
%, i .
Jlllflf%
| = 4
s ¥ﬂl\@h
il ——

iy

()

e
Lt
O @7 et

2
DD

i 7 %

A

W3- 008 L1085 1T

o IO TEYOGEIOM

WO IBYCHT 9N

34 01 SMD¥0L ININALSVA IV 1106

; WITIER0LICN




(D ASSY REAR CABI (DUT-2000)

TTEM NO. PART NO. DESCRIPTION NOTE
I DUT-2100 ASSY COCKPIT
2 DUT-2200 ASSY SEAT
3 DUT-2300 ASSY SW PANEL
4 DUT-2500 ASSY WING
5 DUT-3000 ASSY ROLL BASE
6 DUT-2001 BONNET COVER
7 DUT-2002 CONTROL PANEL COVER
8 DUT-2003 SHIFT COVER
g DUT-2004 REAR COVER
10 DUT-2005 SEAT 'BASE COVER
11 DUT-2006 SIDE PANEL I,
12 DUT-2007 SIDE PANEL R
13 DUT-2008 FRONT PANEL
14 DUT-2009 STEERING SHAFT
15 DUT-2010 STEERING COLLAR
16 DUT-2011 TENSIONER BASE
17 DUT-2012 DOUBLE TENSIONER
18 DUT-2013 TENSIONER LID
19 DUT-2014 BULK GUARD
20 DUT-2015 IDLER SUPPORT L
21 DUT-2016 IDLER SUPPORT R
22 DUT-2017 HANDLE BASE
23 DUT-2018 BRAKE TENSICNER
24 PUT-2019 WIRE COVER CENTER
25 DUT-2020 COVER UNDER BRKT
26 DUT-2021 WIRE GUARD TRAY
27 DUT-2022 HEEL LID
28 DUT-2023 FLANGED IDLER
29 DUT-2024 SAFETY RUBBER FRONT
30 DUT-2025 SAFETY RUBBER STDE
31 DUT-2026 SAFETY RUBBER REAR
32 DUT-2027 HANG BRKT
33 DUT-2028 PULLEY S5M 60
34 SDC-2123 KEY 5X5X30
35 PUT-3007 VR BRKT
36 SLC-1130 ADJUST RING
37 SPG-2016 PULLEY COLLAR
38 SPG-2041 BELT CLAMP
39 SPG-2001 STEERING WHEEL
40 SPG-2002 STEERING EMBLEM
41 SPG-2039 SPACER RING
42 DUT--3005 BRAKE LID
43 SPG-2356 IDLER COLLAR
44 DUT-2029 VOL LID
45 DUT-2001-D STICKER BONNET NG L
46 DUT-2001-E STICKER BONNET NO R
47 440-CS0140-JP STICKER € GEAR
49 440-WS0002XEG STICKER W POWER OFF ENG
50 DUT-2030 COLLAR WSHR
101 253-5396-91 CABINET HANDLE
102 100-5074 BEARING 25 (FYH BLP205)

—106—




({9 ASSY REAR CABI (DUT-2000)

ITEM NO.

103
104
105
106
107

108
109
110
111
112

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219
220
221
222
223
224
225
226
227
228
229
230
231

232

301 -
7
/s

PART NO.

100-5112
601-8966
601-6172
601-6959
220-5484
220-5373
310-5029-F20
601-9088
280-0419
280-5009-01
280-5169

030-000860-SB
060-F00800

000-T00408-0C
068-852216-0B
FAS-200015

060-F01400-0B
060-S01400-0B
000-T00510-0B
000-T00412-0B
000~T00508-0B
068-552016-0B
020-000820-0Z

‘030-000850

050-U00800
000-T00512-08
000-PO0408-¥
028-A00408-P
028-A00308-P
000-PO0O412-W
065-5020S0~7
000-P00520-W
020-001040-0Z
060-F01000
060-501000
060560800
FAS-200013
000-P00408-WB
030-000850-S
030-000820-S
068-441616-0B
000-T00508-0C
020-000830-0Z

600-6817-043
SPG-2060
SPG-2061

BESCRIPTION

BEARING 17 (NSK 600372)
GEAR HOLDER

GEAR 48

GEAR 64

VOL CONT B-5K OHM

VOL CONT B-5K

SUMI TUBE FF 20MM
TIMING BELT SHM 25MM 610 OPEN
HARNESS LUG

CORD CLAMP 21

CORD CLAMP TL-20S

HEX BLT W/S BLK M8 X60
FLT WSHR M8

M SCR TH CRM M4 X8

FLT WSHR BLK 8.5-29% 1.6

HEX SKT H CAP SCR B 07 M14X30
FLT WSHR BLK M14

SPR WSHR BLK M14

3 SCR TH BLK M5% 10

M SCR TH BLK M4 x 12

M SCR TH BLK M5X8

FLT WSHR BLK 5.5-20X 1.6

HEX SKT H CAP SCR BLK 07 M8X 290
HEX BLT M8X50

U NUT M8

M SCR TH BLK M5X 12

M SCR PH W/FS M4 X8

SET SCR HEX SKT CUP P M4 X8
SET SCR HEX SKT CUP P M3 X8

s SCR PH W/FS M4 X 12

STP RING BLK 0Z S20

M SCR PH W/FS M5Xx20

HEX SKT CAP SCR BLK 07 M10X40
FLT WSHR M10

SPR WSHR M10

SPR WSHR M8

HEX SKT H CAP SCR CRM M4 X 16
M SCR PH W/FS BLK M4 X8

HEX BLT W/S M8X50

HEX BLT W/S M8X 20

FLT WSHR BLK 4.4-16X%1.6

M SCR TH CRM M5X8

HEX SKT H CAP SCR BLK 07 M8<30

WIRE HARN STEERING VOLUME -
SLIDE PLATE A

—107— .




ASSY COCKPIT (DUT-2100) -1/

TORQUE
M4:18kef-cm
M8 @ :178kgf

D (B <

= ®® G
B /)
oe

INTERCER T

Y
Bl Iyyi=N
2 ] . 3 0

!@

©

‘if"" l }\ 13
;} Il [EAN
K o

=0
i

' 1
Ly
L [ D




ASSY COCKPIT (DUT-2100)

ITEM NO.

OG0 =31 OO M= GO DT e

PART NO.

DUT-2400
SPG-2150
DUT-2101
DUT-2102
DUT-2103
DUT-2104
DUT-2105
DUT-2106
DUT-2107
DUT-2108
DUT-2109
bUT-2110
DUT-2150

280-5009-01
280-5275-SR10
130-5162

182-5078-AB—CE

601-6231-B030
601-6563-125

030-000820-S
030-000650-5
068-652016
060-F00800
060-F01200
020-000820-0Z
012-P00412
060-F00400
030-000860-SB
068-852216
050-U00400
000-P00408-W

600—7059—03?

]

DESCRIPTTON

ASSY ACCEL&BRAKE BASE
ASSY 4SPEED SHIFTER
COCKPIT FRAME

STEP GUARD

SHIFT BOX -

NUT PLATE FOR STEP
STOPPER BOLT M10
STOPPER RUBBER
TDLER BASE L

IDLER BASE R

WIRE COVER FRONT
NON SLIP MAT

ASSY WIRE DUT-2100

CORD CLAMP 21
CORD CLAMP SR10

GULL BOX SPEAKER 8OHM 8W

COIL BALLAST AB-116 CE
EDGING NEW TYPE L=30MM
BUSH 2. 4T

HEX BLT W/S M8 20
HEX BOLT W/S M6 X350
FLT WSHR 6.5-20X 1.6
FLT WSHR M8

FLT WSHR M12

HEX SKT H CAP SCR BLK 0Z M8 X 20

TAP SCR #2 PH 4X12
FLT WSHR M4

HEX BLT W/S BLK M8X60
FLT WSHR 8.5-22X1.6

U NUT M4

M SCR PH W/FS M4X8

WIRE HARN SHIFT EXT

—109—




(® ASsY WIRE DUT-2100 (DUT-2150)

ASSY WIRE DUT-2100 (DUT-2150)is comprised of the following wire harnesses.
An ASSY DRG. is unavailable. '

ITEM NO.  PART NO. DESCRIPTION NOTE

101 601-0460 PLASTIC TIE BELT 100MA
301 600~7059-034 WIRE HARN COCKPITO1
302 600-7059-035 WIRE HARN COCKPITO2
303 600-7059-036 WIRE HARN CCCKPITO3

~110—




PART NO.

SPG=2200
DUT-2401
DUT-2402
DUT-2403

1305172
280-5275-SR10

FAS-300001
047-PA4010-4
_050-U00600
060-F00600
- 050000400
__.060-F00400

({6 ASSY ACCEL&BRAKE BASE (DUT-2400)

SCREW FASTE

NING TORQUE

Md:18kgf-cm
M6:73kpf-em

M8:178kef cm

DESCRIPTION

ASSY ACCEL & BRAKE
ACCEL BASE

FOOT REST PLATE
SHAKER BASE FRONT

BASS SHAKER
CORD CLAMP SR10

HEX BLT CRM W/FS M8X20
RVT OPEN TYPE AL 4X10.4
U NUT M6

FLT WSHR M6

U NUT M4

FLT WSHR M4

WIRE HARN BASS SHAKER F

—111—

NOTE




(D-1/2}

(0) ASSY AGOEL&BRAKE (SPG-2200)

—112—

A et



() ASSY ACCELSBRAKE (SPG-2200)

ITEM NO.

PART NO.

SPG-2201
SPG-2202
SPG-2203
SPG-2204
SPG-2205
SPG-2206
SPG-2207
SPG-2208
SPG-2209
SPG-2210
SPG-2211
SPG-2212
SPG-2213
SPG-2214
SPG-2215
SPG-2216

SPG-2217
SPG-2219

SPG-2220

SPG-2221

100-5263
220-5484
601-7944

© 310-5029-F15

280-0419

028-A00304-P
020-000520-0Z

000-P00420

000-PO0508-W
000-T00408-0C

FAS—450005
000~P00405
FAS-000001
050-H00500
060-~F00400

600-6840

DESCRIPTION

BASE

ACCEL PEDAL
BRAKE PEDAL
ACCEL SPRING
BRAKE SPRING
SHAFT

ACCEL GEAR
BRAKE GEAR
NEUTRAL STOPPER
VR PLATE ACCEL
VR PLATE BRAKE
AMPL GEAR

GEAR SHAFT
STOPPER

RUBBER CUSHION
COVER

VR COVER

GEAR STAY

WSHR

NEUTRAL STOPPER D

BEARING 12

VOL CONT B-5K OHM
GEAR 15

SUMITUBE F F 15MM
HARNESS LUG

SET SCR HEX SKT CUP P M3 x4

HEX SKT H CAP SCR BLK M5X20

M SCR PH M4 <20

M SCR PH W/FS M58
M SCR TH CRM M4 X8
SPR PIN BLK 0Z 6X10
M SCR PH M4x5

M SCR TH CRM M3 X6
HEX NUT M5

FLT WSHR M4

WIRE HARN ACCEL&BRAKE

NOT




ASSY 4 SPEED SHIFTER (SPG-2150)

FOR EARTH

B T \1/FOR EARTH

|
<
Al
=
|



ASSY 4 SPEED SHIFTER (SPG-2150)

ITEM NO. PART NO, DESCRIPTION
1 SPG—2151 SHIFT KNOB
2 SPG-2152 STOPPER RUBBER
3 SPG-2153 FRONT BASE
4 SPG-2154 SLIDE COVER
5 SPG-2155 SLIDE PLATE
6 SPG-2156 REAR BASE
7 SPG-2157 RUBBER BLOCK 45
8 SPG—2158 RUBBER BLOCK 65
9 SPG-2159 INSULATOR SHEET
10 SPG—2160 SHAFT CASE
SPG-2160X SHAFT CASE
11 SPG-2161 SHAFT BOLT
12 SPG-2162 CENTERING BLOCK
i3 SPG-2163 RUBBER CASE
14 SPG-2164 ROLLER BOLT
15 SPG-2165 ROLLER SUPPORT
101 100-52562 BEARING ROLLER 25
102 100-5193 GROMMET 1t
103 100-5242 BEARING FAI 8
104 509-5636 SW MICRO TYPE SS-5GL2T
1056 601-0460 PLASTIC TIE BELT 100MM
106 280-5306 SPACER FAI 6X30
107 L 280-5307 SPACER FAT 8X55
201 000-F00406 M SCR FH M4 X6
202 000-PO0410-W M SCR PH W/FS M4X10
203 000-P0OO420-W M SCR PH W/FS M4X20
204 060-PO0510-W M SCR PH W/FS M5X10
205 050-H00600 HEX NUT M6
206 060-S00600 SPR WSHR M6
207 065-5010S0-Z STP RING BLK 0Z S10
208 FAS-000033 M SCR PH W/FS M2.3X12
209 FAS-650008 WAVE WSHR 12, 7-18.1X2.5
210 FAS-450006 SPR PIN WAVE STN 5X45
301 600-6445-45 WIRE HARN SHIFT MECHA
302 600-6872 WIRE HARN EARTH SHIFT MECHA

—115—




(D-1/2)

ASSY SEAT (DUT-2200)

LD. %G UOTII0] %007 ] 9TU0S Bl
Wa. I8GRT SIS0 QK

wo. I3gGO1ISR(d a(F SuUTUSTSE] J0J 3104 8A

44 0L dNOd0L ONINAISVA ATI0S 410N

—116—



ASSY SEAT (DUT-2200)

ITEM NO.

00 ~3 T O e S PN o~

PART NO.

DUT-2201
DUT-2202
DUT-2203
DUT-2204
bUT-2205
SRT-2402
DUT-2208
STC-1607
STC-1608
STC-1609
DUT-2206
DUT-2207
SPG-2409
SPG-2411
SPG-2410
INY-1302-B

601-9059
601-9060
130-5172
280-5009-01
601-6563-188
2805297
130-5159

'601-0460

280-5275-SR10
601-6231-D100
601-6563-100

000-P00410-¥
030-000850-S
030-000816-5
000-TO0408-0B
050-H00800
060-S00800
068-852216
000-T00616-0B
000-T00516-0B
012-P00412
060-F00400
050-U00400
030-000855-S

600-7059-039
600-7059-040

DESCRIPTION

SEAT REAR COVER
UPPER SEAT
LOWER SEAT

SEAT BASE
SHAKER BASE RFAR
SEAT FRAME

SEAT SLANT TRAY
SP MOUNT BRKT
SPEAKER NET L
SPEAKER NET R
SAFETY GUARD F
SAFETY GUARD R
CABLE BFAR BRKT
RUBBER PLATE
PROTECT RUBBER
MASK CUSHION SIDE

SEAT RAIL L

SEAT RATL R

BASS SHAKER

CORD CLAMP 21

BUSH 2. 4T

SCRIVET 8 1K31

GULL BOX SPEAKER 80HM 5%
PLASTIC TIE BELT 1COMM
CORD CLAMP SR10

EDGING NEW TYPE

BUSH 2. 4T

M SCR PH W/FS M4X10
HEX BLT W/S M8X50
HEX BLT W/S M8X16
M SCR TH BLK M4 X8
HEX NUT M8

SPR WSHR M8

FLT WSHR 8.5-22X1.6
M SCR TH BLK M6 X 16
M SCR TH BLK M5X16
TAP SCR #2 PH 4Xx12
FLT WSHR M4

U NUT M4

HEX BLT W/S M8X55

WIRE HARN SEAT EXT
WIRE HARN SEAT

—117—




ASSY SW PANEL (DUT-2300)

]
\ DAYTONE 9/
¢ : 0 g§nu ©
|
ITEM NO. PART NO. DESCRIPTION NOTE

i buT-2301 SW PANEL

101 509-0161 S¥ PB TYPE 1T YEL W/LAMP

102 508-57T79-RE-CV3 SW PB W/LAMP 6V RED

103 509-5779-BL-CV3 SW PB W/LAMP 6V BLUE

104 509-5T779-YE-CV3 SW PB W/LAMP &V YELLOW

105 509—5?79—GR—CV3 SW PB W/LAMP 6V GREEN

106 280-5000-01 CORD CLAMP 21

107 6010460 PLASTIC TIE BELT 100MM

201 (50-H00400 HEX NUT M4

202 060-500400 SPR WSHR M4

203 060-F00400 FLT WSHR M4

301 600-6817-042 WIRE HARN VR SW

302 . 600-7059-058 WIRE HARN E SW PANEL

—118—




@D ASSY WiNg . (DUT-2500)

2017 32\ 204 293 5 %o

—

ITEM NO. PART NO. DESCRIPTTON

1 DUT-2501 REAR WING

Z DUT-2550 ASSY FL

3 DUT-2503 WING LID

4 DUT-2504 WING PLATE
3] bUT-2505 PLATE SASH L
6 BUT-2506 PLATE SASH R
7 DUT-2507 HOLE LID

103 280-5009-01 CORD CLAMP 21
104 280-52756-SR10 CORD CLAMP SR10

201 000-T00408-08B - - M SCR TH BLK M4 X8

202 000-F00410 . " M SCR FH M4X10

203 050-C00400-3C CAP NUT TYPE3 CRM M4
204 FAS-680005 FLT WSHR CRM 4.5-16X0.8
205 000-T00408-0C:- - -= - ‘M- SCR TH CRM M4 X8

301 50047055-04?;'} w2 WIRE HARN. WING' EXT




@9 ASSY FL (DuT-2550)

ITEM NO.
1
101
102
103
104
201

301

PART NQ.
DUT-2502
214-0223
390~-6579-0565R
280-5009-01
280-5275-SR10
000-T00408-0B

600-7059-044

DESCRIPTION NOTE

WING COVER -

FL ‘SOCKET W/CONN

© FL SLIM TYPE 0565MM RED

CORD CLAMP 21
CORD CLAMP SR10

M SCR TH BLK M4 X8

WIRE HARN WING LIGHT

~120—




SCREW FASTENING TORQUE TO BE

. M3:7. Bkef-cn
4:18kpfrem

e T T

(0006-10Q) 3SVE TI0H AssY ()




@9 ASSY ROLL BASE (DUT-3000) (D-2/2)

ITEM NO. PART NO. DESCRIPTION NOTE
1 DUT-3100CE ASSY COINCHUTE TOWER CE
2 DUT-3200 ASSY ACTUATE TOWER
3 DUT-3300 ASSY CENTERING MECHA
4 DUT-3400 ASSY BRAKE
5 DUT-3001 BASE FRAME
6 DUT-3002 BASE LID CENTER
7 BUT-3003 ACTUATE TOWER LID
8 DUT-3004 BRAKE COVER
10 DUT-3006 COIN TOWER LID
11 DUT-3007 VR BRKT
12 601-7944 GEAR 15
13 DUT-3008 FENCE GUARD
14 BUT-3009 FENCE HOLDER
15 BUT-3050 ASSY WIRE DUT-3000
{ 101 220-5484 VOL CONT B-5K OHM
220-5373 VOL CONT B-5K
102 280-5009-01 CORD CLAMP 21
104 310-5029-F20 SUMI TUBE FF 20MM
105 280-5275~-SR10 CORD CLAMP SR10
201 031-000620-0B CRG BLT BLK M6Xx20
202 050-FO0600 FLG NUT M6
203 030-000820-S HEX BLT W/S M8x20
204 060-FO0800 FLT WSHR M8
205 030-000860-SB HEX BLT W/S BLK M8X60
206 (68-852216-0B FLT WSHR BLK 8.5-22%1.6
207 000-P00408-WB M SCR PH W/FS BLK M4x8
208 028-A00308-P SET SCR HEX SKT CUP P M3 X8
209 060-S01000 SPR WSHR M10
210 060-F01000 FLT WSHR M10
211 020~-001040-0Z HEX SKT CAP SCR BLK 07 M10X40
212 060-S01400 SPR WSHR M14
P 213 060-F01400 FLT WSHR Mi4
L 214 FAS-200026 HEX SKT CAP SCR BLK 0Z M14X50
307 600~6817-040 WIRE HARN BANK VOLUME
308 600-7059-055 WIRE HARN E REAR BASEQI

—122—




BASE FRAME (DUT-3001)

[]
<
l °
ITEM NO.  PART NO. DESCRIPTTON

1 DUT-3001-4 BASE FRAME BLANK

2 DUT-3001-B COIN TOWER BASE

101 601-9377 CASTER FAI=75

601-6224 CASTER 75

102 601-5882 LEG ADJUSTER
201 030-000616-S - HEX BLT W/S M6X16.
202 060-F00600 FLT WSHR M6 |
203 050-H01600~0B HEX NUT BLK-MI6 -
204 030-000820-SB HEX BLT-W/S:BLK M8X20.
205 030-000860-SB HEX BLT W/S.BLK MBX6

206 068-852216-0B FLT WSHR-BLK-




29 ASSY WIRE DUT-3000 (DUT-3050)

ASSY WIRE DUT-3000 (DUT-3050)is comprised of the following wire harnesses.
An ASSY DRG. is unavailable.

ITEM NO. PART NO. DESCRIPTION ‘ NOTE
101 601-0460 PLASTIC TIE BELT 100Mf
301 600-7059-026 WIRE HARN REAR BASE(I
302 600-7059-027 WIRE HARN REAR BASEQZ
303 600-7059-028 WIRE HARN REAR BASEO3
304 600-7059-029 WIRE HARN REAR BASEO4
305 600-7059-030 WIRE HARN REAR BASEO5
306 600~7069-031 WIRE HARN REAR BASE(6

—124—




ASSY COINCHUTE TOWER (DUT-3100CE)

T 7077 ._@ﬁ qﬁ

e (27 ! e cefl
il = WA= C—
-E:. ,_F"’_-“

SECTION A-A

&7
ﬁ_;rkk
|
m
) B‘B

\
A
e

; -
o
SECTION B-B
ITEM NO. PART NO. DESCRIPTION NOTE
1 DUT-3150CE SW UNIT ELEC COIN W/C BD
2 HLD-3501 COINCHUTE TOWER
3 1055260 COVER BRKT
4 105-5261 CHUTE PLATE CE
2 253-5366 CASH BOX
6 440-¥S0002XEG STICKER W POWER OFF ENG
101 220-5374 D. b. FRAME&LOWER CASH 70101700
102 280-5009-01 CORD CLAMP 21
103 280-5275~-SR10 CORD CLAMP SR10
104 601-0460 PLASTIC TIE BELT I00MM
201 000-FO0408-W - M SCR PH W/FS M4X8§ .
301 500-7059-068 WIRE HARN CE F
302 600-7059-069 WIRE HARN CE G
303 600-6972-0250 WIRE HARN EARTH ID5 0250MM —

304 600-6972-0350 WIRE HARN EARTH ID5 0350MM

—125—




@ SW UNIT ELEC COIN W/0 (DUT-3150CE)

/195) anan

[ Lo
«)

\ gy
)
~o

~)
@W
///5é;

:
e ERiE

TR &

LIE

© | [lsiRph]] "

o SUKER

N

Q0G0 o
o

(1 (104)
ITEM NO.  PART NO. DESCRIPTION NOTE
] 105-5335 S¥ BRKT CE 2-3
2 421-6591-01 STICKER COIN METER
3 421-9933 STICKER S UNIT
101 920-5179 VOL CONT B-5K OHM
102 5095028 SW PB 1
103 601-0042 KNOB 22 10
104 290-5217-01 MAG CNTR 6DIG DCI2
105 980518520 SPACER TUBE L-20
106 310-5029-D20 SUMITUBE F D 20MM
107 209-0023 CONN CLOSED END
108 6010460 PLASTIC TIE BELT 100MM |
109 280-5009-01 CORD CLAMP 21 |
201 000-PO0330-¥ M SCR PH W/ES M3 X 30 |
202 069-000007—PN FLT WSHR PLASTIC 3. 3-8X0. 8
301 800-7059-070 WIRE HARN CE H
302 600-7059-071 WIRE HARN CF I

—126—




7l
a0l

OWER (DUT-3200)

o3

78 01 AMDU0L DNINALS

Yd HEADS

—127—




ASSY ACTUATE TOWER (DUT-3200) (D-2/2)

ITEM NO. PART NO. DESCRIPTION NOTE

I DUT-3250 ASSY MOTOR

2 DUT-3201 ACTUATE TOWER

3 DUT-3202 ACTUATE PULLEY BASE

4 bUT-3203 BEARING BRKT

) DUT-3204 ACTUATE SHAFT

6 DUT-3205 DRIVE PULLEY SBM 25 H17

7 DUT-3206 DRIVE PULLEY SoM 32 H17
8 DUT-3207 KEY 5X5X40

9 DUT-3208 ACTUATE SHAFT COLLAR

12 DUT-3211 IDLER SUPPORT A

13 SPG-2354 IDLER

14 SPG-2356 IDLER COLLAR

15 440-C50140-JP STICKER C GEAR

101 100-5112 BEARING 17

102 601-8918 SHOCK ABSORBER RH

103 601-10123 TIMING BELT S5M 25MM 830
104 601-10124 TIMING BELT S5M 25MM 1595
106 100-5111 BEARING 12

107 280-5275-SR10 CORD CLAMP SR10

108 280-5009-01 CORD CLAMP 21
201 030-000820-S HEX BLT W/S M8 X 20
202 030-000860 HEX BLT M8X60
203 068-852216 FLT WSHR 8.5-22X1.6
204 060-F00800 FLT WSHR M8
205 060-500800 SPR WSHR M8
206 050-H00800 HEX NUT M8
207 065-5028H0-Z STP RING BLK 0Z H28
208 028-A00408-P SET SCR HEX SKT CUP P M4 X8
210 FAS-650011 STP RING BLK 0Z S17

—128— | '




ASSY MOTOR (DUT-3250)

0] (GO

(0 \(%;h

R4

n=NEoa.":

L

=
(508 oD

SCREW FASTENING TORQUE _TO BE
M3:7. Bkgf-em

Md:18kgf-em

Mh:37kef-cm

MB:178kgf-cm

ITEM NO. PART NO. DESCRIPTION NOTE

1 DUT-3251 MOTOR BRKT

2 SPG-2452 DRIVE PULLEY S5M 25

3 SPG-2453 KEY 4X4X40

4 SPG-2454 MOTOR SHAFT COLLAR

5 ASK-3502 MOTOR SPACER

6 ASK~3503 MOTOR COLLAR

7 DUT-3209 FAN BRKT L

8 DUT-3210 FAN BRKT R

101 350544801 SERVO MOTOR 500W NEW

162 260-0011-02 AXIAL FLOW FAN AC100V 50-60HZ
103 280-5009-01 CORD CLAMP 21
201 050-U00800 U NUT M8

202 068-852216 _ FLT WSHR 8.5-22X1.6
203 065-501250-2 : STP RING BLK 0Z S12
204 028-A00408-P SET SCR HEX SKT CUP P M4 X8
205 000-PO0508-W - M SCR PH W/FS M5X8
206 000-POO312-W M SCR PH W/FS M3X12
301 600-7069-056 ~ WIREHARN_FAN MOTOR




§ 5m % 5. JE008 T IR

Wo- JI9EL 0N

W3 IONGT bl

= -=: g9 0L AN0¥0L ONTNALSVA #3905

N

o) / N @
. &

LAEEN

—130—

),

ASSY CENTERING MECHA (DUT-3300)




ASSY CENTERING MECHA (DUT-3300)

ITEM NO.

i ele N RN 1Y TSR U NG

101
102
103

201
202
203
204
205
206
207
208

PART NO.

BUT-3301
DUT-3302
DUT-3303
DUT-3304
DUT-3305
DUT-3306
DUT-3307
DUT-3308
TTR-2010
TTR-2011
TTR-3205

601-10035-91
100-5320
100-5240

030-000620-5
060-F00600
050-H01400
060-501400
028-A00408-F
000G—-PO0412-W
068-441616

FAS-650012

DESCRIPTION NOTE

ROLL SHAFT

ROLL BOSS F
ROLL BOSS R
CENTERING ARM
RUBBER HOLDER
ARM RUBBER -
KEY 8X7X100
KEY 8X7X80
GEAR HOLDER 110
GEAR 110

FLT 14.5-36X3.2

RUBBER SPRING 38 X120
BEARING 20
BEARING FAI30

HEX BLT W/S M6X20

FLT WSHR M6

HEX NUT Ml14

SPR WSHR M14

SET SCR HEX SKT CUP P M4 X8
M SCR PH W/FS M4X12

FLT WSHR 4. 4-16X1.6

WAVE WSHR 30. 4-39.3X3.5

—131—

(D-2/2)




(D-1/2)

(3) ASSY BRAKE (DUT-3400)

wo .- JeASeT - 8K
44 0L HNOU0L ONINHISYA KOS

g 16
L B

<E
&)
&)
)

2 et

—132—



(3) ASSY BRAKE (DUT-3400)

ITEM NO. PART NO.

1 DUT-3401

2 DUT-3402

3 DUT-3403

4 DUT-3404

3 SPG-23b4

6 SPG—-2356

7 SPG-2357

8 SPG-2359

9 440~-C50140-JP
101 60110005
102 100-5266

103 100-5111

104 280-5009-01
201 030-000820-S
202 060-F00800
203 060-500800
204 05G~H00800
205 028-A00412-P
206 065-S028H0-Z
207 FAS-200014
208 065-502250-Z
209 . FAS-650007

DESCRIPTION NOTE

BRAKE SHAFT

BRAKE BASE

PULLEY BASE

IDLER SUPPORT B
IDLER

IDLER COLLAR

KEY 7X7X32

DRIVE PULLEY SbM 36
STICKER C GEAR

BRAKE BXH-164
BEARING FAI25
BEARING 12

CORD CLAMP 21

HEX BLT W/S M8X20

FLT WSHR M8

SPR WSHR M8

HEX NUT M8

SET SCR HEX SKT CUP P M4X12
STP RING BLK OZ H28

HEX SKT H CAP SCR BLK 0Z M8X45
STP RING BLK 0Z S22

STP RING BLK 0Z S23

—133—

(D~2/2)




23. WIRE COLOR CODE TABLE

THE WIRE COLOR CODE is as follow:

A PINK

B SKY BLUE

C BROWN-

D PURPLE

E LIGHT GREEN

Wires other than those of any of the above 5 single colors will be displayed by 2
alphanumeric characters.

RED
BLUE
YELLOW
GREEN
WHITE
ORANGE
BLACK
GRAY

DGO -] A WY R

If the right-hand side numeral of the code is 0, then the wire will be of a single color shown
by the left-hand side numeral (see the above).

Note 1: If the right-hand side alphanumeric is not 0, that particular wire has a spiral color
code. The left-hand side character shows the base color and the right-hand side
one, the spiral color,

<Example> 51

RED WHITE

Note 2: The character following the wire color code indicates the size of the wire,

K: AWG1E, UL1015
i: AWG20, UL1007
None; AWG22, UL1007

24. WIRING DIAGRAM

This Manual does not include the Circuit Diagram in order to prevent hazards that might arise
while the Serviceman is performing work based on his own discretion. Part replacement of the
unit (IC Board, Projector, Switch Regulator, etc.) which does not have the Circuit diagram can
cause shock hazard and parts damage.

Should it be necessary to replace parts for the unit, which does not have the Circuit diagram,
contact where you purchased the product from for inquiries regarding this matter. Please
understand that depending on the specific units and parts, inquiries and placing orders for the
specific parts may be unacceptable.

—134—




i

£

b _§

AL L. gA CL

28=11Hua CL -,

=

Evty B0 WoEL

EF I8
£HD

'

CANDLRLLG=E

DO

éh A

e

BT e irn e e o

It lededn
]

2

EEERET
ALDID Bin g

i

[

AR

e
gl

i

U=t

[
&
H19=1660

i

FILTER BD MODLL 5 G0 L4

Usk1 442y

GASL U0 DAVICHA wha)

)

feEB i
T

SERVICE

SasT

1E
Erp
et

2

ort

Rk

F
FRTEE L]

" -kEx

= B00-705G -y nx,

NP

F

24. WIRING DIAGRAM (D-1/3)

—135—




A 1 i 13 - C 1 D { : E { F . a
D'J:—"e_l-t-g e =
cp

a1

3231 a
[RINVE &> CUT

Sy
124 I91-0 ’ o s
CErnd wOTeR : %_ v

CRELE &3 FE : AN

T3
)

a1 LIE aw
i f

1 133-51E2
3;  RIZZ 2
B

S E-S N

STEERING

=liEn
£5.y

LEY-0T3 k-0uCE

ELR 1A MO CC

P

0

ElSS
5l gpzs
rm‘o“ 135157

e

TLGTEA (kY
{iuoTea I+
1

perr

L=a 4 1 =0

24. WIRING DIAGRAM (D-2/3)

—136—




-,

ELO—LET 8

ESOUND BD

7-]our

4 .
151021 ' oAbl gy
FLT ED DIGITAL 5040 ABEE L Test-oar-orse’ ;
[27] ¢
3 — I
B = .
5 i b3
3 2
o 3 5
o =3
E) IS
g
B £0T
5




	Daytona USA2 DX Part 1
	Daytona USA2 DX Part 2

